XCEARICCDHRPBTZER S BRAICBEDTRFCBBLTIEZW,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

()
Syncro KT-231P+

AVTF Y RAGAE By xvosnc
MAINTENANCE MANUAL

ﬂMaaquank

PSYCHO KRUISER VE 2.0 readyset (with Syncro KT-231P+)

1:8 Scale Radio Controlled Brushless Powered 4WD Monster Truck

-
OFKFSHEILTIBICHBLTHDET, AT FVRAP/—Y DTHDIRIC
SEICLTLEET W, XU TFYAPHEITORENGA IR, HELKS
DOIRFEES U < [FHHt1—TF—HXEL TRRVEDELE W,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\_ hora de cambiar algun repuesto.

\
@AY TFYAVN—YRIT DB, EAPERERES SBNKS

ICREMITTLEEW,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

THE FINEST RADIO CONTROL MODELS

J
HUPHROIOH, FERMAKEEBTZHENH D ET, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (Fzm(APm)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No 34256

34256-MMO01



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

MIZTICRERTIER
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

EAY 3 ITROIBRWVICIE, +2EELTSEE W,
CAUTION: Handle tools carefully!
A WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
:i% IMPORTANT: Maniez les outils avec prudence!
AVISO: Maneje las herramientas cuidadosamente!

—iRIGTHR
TOOLS / Werkzeug
OUTILS / HERRAMIENTAS

FyMIA>TWRIE
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS|

77—

ACCESSORIES / Zubehor
ACCESSOIRES / ACCESORIOS

WAL >F (1.5mm, 2mm, 2.5mm, 3mm) W+RSA/N— (K. #. )
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm)
Sechskantschliissel (1.5mm, 2mm, 2.5mm, 3mm)

Clé allen (1.5mm, 2mm, 2.5mm, 3mm

Kreuzschlitzschraubendreher
Tournevis cruciforme

)
)

Cross Wrench (big) ——
Kreuzschlussel (groB)
Clé en croix (grande)
Llave de cruz (Grande) =/ —

Wire Cutters
Seitenschneider
Pince coupante
Alicate cortacables

9]

BWRA—ILLVF
Wheel Wrench
Felgenschluessel
Clé démonte pneus
Llave de ruedas

SN

|
Awl
Spitzahle
Poingon
Punzoén

Phillips screwdrivers (sizes: L, M, S)

s %
BAy5y—F47

Sharp Hobby Knife

Scharfes Bastelmesser

Cutter
Cuchilla de Hobby

W AR
Instant Glue / Sekundenkleber
Colle cyanoacrylate / Pegamento instantaneo

b

Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)
Loctite (Medio / 10cc)

Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm Destornilladores Phillips Bx>Ov @
Screw Cement
1.5mm Ej %:@E) EChrafL‘llbfnsicherung
53 Y rein fie
omm Ej WoOIARYF - " ) SCREW
Needle Nose Pliers W/\YS Fijatornillos ‘CEMENT
2.5mm Flachzange gmhssors No.961788
Pinces plates chere o.
smm Alicates de punta fina _(I'_)'l.seaux LD /tt7 9M’fd|j (EPS?%E/ 1“?7(122)
- jera
B+=LYF (X) ‘ﬁ j @ octite (Medium Streng cc)

No.36219 / 36219P
SPFA47Tvy)—<—
SP KNIFE EDGE REAMER
REIBAHLE

ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

TAMIARET, BE ~15mmOARBIHNTESZTETT,

No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

Unerl&Blich, nitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans

]

effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.

M THID;EE (1) /BEFORE YOU BEGIN(1)
BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORICTROZ EISERLTLLEE W,

Q@I DHAEER 5k, BEEERT D,
Qv NOABRZHEMND D,

XA—FRR. RENHDE LS, BELKRDHD
IRFEIED, i T1—H —1EE FTTER
ISV,

QNS RERDFECT A XEBEZBVWKLSICT B,
RzESEICLU THERUBHNSHEIITS,
@TPER&EfFHZDE=E - - -

D HNEL THHRMPBEEINDET

T IZE W,

2L, @I ERT 2 F THEDH D &

EZXMNENMRLLIEDET,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in lhrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Correct
Richtig
Bon

s

T

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\“

Y

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piéce a monter soit bien installée. Pourtant, veillez &
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piece.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquiri6.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

Correcto

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EAPIWIE@RDEL < A> TWEY,

KIREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIRERTENG D XITDTHERL THSHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéhrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \ER@ED Y« XB / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

E2 TPEX 3x12mm £ X 3mm TyI¥v—-Fvh E4EUVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4

ﬂx\\l\\\\\\\\\\\\\\\\\\\\\\! ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\“- : WJ 3mm 3

‘ ‘f mm 4mm
FrvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 5.8mm EOR—JL
Vis Vis TP F/H 3x12mm S E R Metal Bushing - Ball Bearing ' Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager - Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vis FH 3x1omm Casquillo Metélico - Rodamiento Fotule 5.6mm
Tornillo 3x12mm F/H 5mm ’

HSER £y hER — [ )IIIIIIMIIH
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -omm
SREEED RN So funktioniert die Bauanleitung: 5
FARED RN 9 ( 5488 Example )

How to read the instruction manual:

P COEETHEMN T RBE L ZEDHH,
N O LR, RIR. FERE
TFY MROERIE. EREEBRW\WTEF—

No.MftiFonTWwEd, ART/I\—V%E
BEATEREEF—No.ZSBL T LI,

: RABA TS < OY— I A ERASNT

WET, Y—7ITFR L THEIZTEAED
TLES W, Y=V DFHEIK. &=
DFICHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo)

1 70y K A>3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

(@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illust-ration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numeéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




HII TRID;EE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

ﬂ SEAZEICEDhTWEY—7 Erklaerung zu den Symbolen in dieser Anleitung

Symbols used throughout the instruction manual, comprise:  Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

ERU THEIITS.
Pay close attention here!
Vorsicht! Wichtiger Hinweis!

E

EARU &S ICETT S, v BEEEETELE as-R
Assemble left and right sides the same way. @-}: Ensure smooth, non-binding movement when assembling.

Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.

Attention! Avis important! Assemblez le cété gauche comme le cété droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.
/’ BifREEAITEEY 5. ik, ) HSDIRICHIIT S,
Apply instant glue (CA glue, super glue). Temporarily tighten. \@ Assemble in the specified order.
) CA Verwenden Sie Sekundenkleber. Vorlaufig festziehen. @’ In der angegebenen Reihenfolge zusammenbauen.
Collez avec de la colle cyanoacrylate. Vissez temporairement. Assemblez dans I'ordre indiqué.
Apliqgue pegamento cianocrilato Apriete de manera provisional. Realice el montaje en el orden indicado.
TIUREEB, XYOAYIHIEES, 2ty MEIZTZ (B),
Apply grease. Apply threadlocker (screw cement). X2 Assemble as many times as specified.
Fetten. Verwenden Sie Schraubensicherungslack. Sooft wie angegeben zusammenbauen.
Graissez. Appliquer du frein filet. Assemblez aussi souvent qu’indiqué.
Aplicar grasa. Aplique liquido fijatornillos. Repita las veces sefialadas.
BEEA S0 [Izhvy k33, RE,
X Must be purchased separately! ’ Cut off shaded portion. True-to-scale diagram.
Das Teil ist nicht im Bausatz enthalten! f/ Schneiden Sie die schraffierten Flachen heraus. MaBstabsgetreue Darstellung.
Doit étre acheté séparément! Coupez la partie grisée. lllustration a I'échelle.
Debe comprarse por separado. Corte la zona oscurecida. Dibujo a tamafo real.

ﬁ 2mmOR%ZEHF 2 (Bl) o
Drill holes with the specified diameter.
MM| Bohren Sie Lécher im angegebenen @.
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

NS




0)
©)

77 %% / Differential / Gear Differential

)
Différentiel / Diferencial -

4x4mm v FEZR
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

> 5 73 H
Flat surface
abgeflachte Seite
Méplat

[mm ,,,,,,,,,,,,,,,,,,, 3 Superficie plana
®6mm O >

O-ring

O-Ring

Joint thorique
6 4 x10mm ¥ L
Shim
Unterlegscheibe

. Rondelle de callage
(B8 x 16 x5mm RF7 U2 9

. Arandela
Ball Bearing
ffffffffffffffffff 12
Kugellager
Roulements a billes
Rodamiento @®2.5x12.8mm ¥+ 7

Shaft
Welle
Axe 2.5x12.8mm
Eje 2.5x12.8mm

e

@® (7avk/UvH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriére)
(Delantero y Trasero)

NG

Zavk/U¥A
For front and rear
vorn & hinten

Pour l'avant et l'arriére
Delantero y Trasero

— 4x4mm 25—
| For center
X .
Mitte
Pour le centre
Central

(For center)
(Mitte)

(Pour le centre)
(Central)

4

?/

L~
ﬁﬁ;

,,,,,,,,,,,,,,,,, 3
77 £+ / Differential / Gear Differential | [OM Ak /UVAE LYy —H
2 iee s . . . @) For front and rear For center
Différentiel / Diferencial 0* X vorn & hinten X Mitte
Pour l'avant et l'arriére Pour le centre

Y5 —H)
For center)

(
(
(Mitte)
(
(

3x12mm S EX
F/H Screw
SK Schraube
Vis F/H 3x12mm
Tornillo 3x12mm F/H

o

(58 x 16 x5mm RF7 U

@25x12.8mm ¥+ 7 b
Shaft
Welle
Axe 2.5x12.8mm
Eje 2.5x12.8mm

Ball Bearing
Kugellager NN Bt 8
Roulements a billes  (§)6mm 0V >4
Rodamiento O-ring
O-Ring
Joint thorique
@ ffffffff Junta Torica
,,,,,,,,,,,,,,,,,,,, 3

Pour le centre)
Central)

NS
(L5 —F) <, g
(For center) ) %
(Mitte) %@/
(Pour le centre) %
(Central)

Delantero y Trasero Central
ZAvYhR/ Y5 —H
Front / Center
Vorne / Mitte #5000
Avant / Pour le centre
Delanteros / Central
)YV H
N Rear
8 (70> /U Hinten #5000
(For front and rear) Arriére
(vorn & hinten) Trasreos
(Pour l'avant et l'arriere) _
(Delantero y Trasero) TI7AAN
Qil for Differential
Differential-Oel
Huile de différentiel
Aceite diferenciales
E>> (Zavk/UvH)
(For front and rear)
(vorn & hinten)
(Pour l'avant et l'arriére)
(

Delantero y Trasero)

2ty hMEIZTS (A1),
Assemble as many times as specified.

oW == OIEICHETIT S,

Bl Assemble in the specified order.

billl- YN
Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!

X

Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quindiqué.
Repita las veces sefialadas.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

Doit étre acheté séparément!
Debe comprarse por separado.

TR %ERED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

5




3 I £477R v & X / Rear Gearbox / Hintere Getriebegehause| [OM
Carter de différentiel arriere / Caja de transmision Trasera ©)

YT
Rear Differential
Hintere Gear Differential
Différentiel Arriére

Diferencial Trasera

4x25mm

B EEZT. \v Iy 1%ZRET S,
Adjust the backlash with the shims.
Zahnflankenspiel mit Distanzscheiben justieren
Ajuster I'entre-dents avec les rondelles.

Ajuste la holgura con las arandelas.

4x25mm TP EX 4x20mm TPHZEX (5)8x16x5mm XF Y4 (1913 x 16 x 0.15mm ¥ L1 (| Thick)
TP F/H Screw TP F/H Screw Ball Bearing 13x 16 x 0.3mm ¥ A (& Thin)
SK Treibschraube SK Treibschraube Kugellager Shim

Vis TP F/H 4x25mm Vis TP F/H 4x20mm Roulements a billes Unterlegscheibe
Tornillo 4x25mm TP F/H Tornillo 4x20mm TP F/H Rodamiento Rondelle de callage
Do 2 ()] [ 2 i

4 ') ¥R v ¥ X / Rear Gearbox / Hintere Getriebegehéuse
Carter de différentiel arriere / Caja de transmision Trasera

> ES5RAMEICEY NEXZEET %,
Firmly tighten the set screws onto the flat spots.
Ziehen Sie die Gewindestifte auf die ab-geflachten
Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes
planas del eje.

4x15mm TPEX
TP Screw
LK Treibschr
Vis TP 4x15mm

Tornillo 4x15mm TP
ﬂm\\\\\\\\\\\\\\\\\w fffffffffffff 2

OPERPAY AL
Joint Cup (L)
Getriebeausgang (L)
Noix de cardan (Longue) 5y 4mm v kEX
Vaso Salida Palier (L) Set Screw

Gewindestift

@/ 5x4mm

Vis BTR 5x4mm
””””””” 1 Prisionero 5x4mm

mm ,,,,,,,,,,,,,,,,,,,,,,,,, 1 4x15mm

HESOIRICHIITS, TURZRE5, XYOAVIHERS,

Bl Assemble in the specified order. Apply grease. Apply threadlocker (screw cement).
In der angegebenen Reihenfolge zusammenbauen. Fetten. Verwenden Sie Schraubensicherungslack.
Assemblez dans I'ordre indiqué. Graissez. Appliquer du frein filet.
Realice el montaje en el orden indicado. Aplicar grasa. Aplique liquido fijatornillos.




5 >+ >— / Chassis
Das Chassis / Chassis / Chasis

4x18mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x18mm

[[ Tornillo 4x18mm TP F/H
,,,,,,,,,,,, 4

4x18mm

4x18mm

7H> hFVRw o X /Front Gearbox / Vorderes Getriebegehause| (O
Carter de différentiel avant / Caja de transmision Delantera ©)

AR N

Front Differential
Vorne Gear Differential
Différentiel Avant
Diferencial Delantero

4x20mm

> REEEZT. NV 7TV 1%2RET S,
Adjust the backlash with the shims.
Zahnflankenspiel mit Distanzscheiben justieren
Ajuster I'entre-dents avec les rondelles.

Ajuste la holgura con las arandelas.

4x20mm TPYSEX 4x20mm TPER (B)8x16x5mm 7YY (1913 x 16 x 0.15mm ¥ L (| Thick)
TP F/H Screw TP Screw Ball Bearing 13 x 16 x 0.3mm 3 /s (& Thin)
SK Treibschraube LK Treibschr Kugellager Shim
Vis TP F/H 4x20mm Vis TP 4x20mm Roulements a billes Unterlegscheibe
Tornillo 4x20mm TP F/H Tornillo 4x20mm TP @ Rodamiento Rondelle de Ca”age
D2 (2 \NL) | [ 2 ancel
W 75 DIEICHEII T 5, TR 28D,
Bl Assemble in the specified order. Apply grease.
In der angegebenen Reihenfolge zusammenbauen. Fetten.
Assemblez dans I'ordre indiqué. Graissez.

Realice el montaje en el orden indicado. Aplicar grasa.




7 70Oy hF£v/Rw T X /Front Gearbox / Vorderes Getriebegehéuse
Carter de différentiel avant / Caja de transmision Delantera

> ESREICEY N\NEXRZEET %,
Firmly tighten the set screws onto the flat spots.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes planas del eje.

4x20mm
4x20mm
5x4mm v hEX 4x20mm TP ER OPERPAY P PAG)
Set Screw TP F/H Screw Joint Cup (L)
Gewindestift SK Treibschraube Getriebeausgang (L)
Vis BTR 5x4mm Vis TP F/H 4x20mm Noix de cardan (Longue)

Prisionero 5x4mm Tornillo 4x20mm TP F/H Vaso Salida Palier (L)

>+ — / Chassis
Das Chassis / Chassis / Chasis

4 x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H

[ >

4x18mm TPE X

TP Screw
LK Treibschr 4x18mm
Vis TP 4x18mm
Tornillo 4x18mm TP
ﬂ.\\\\\\\\\\\\\\\\\\\\\\\\\\\m —————————— 2 axi5mm(Em) m
4x18mm

XIOYIHZED, Eﬂﬂiﬂ:d’)o

Apply threadlocker (screw cement). Temporarily tighten.

Verwenden Sie Schraubensicherungslack. Vorlaufig festziehen.

Appliquer du frein filet. Vissez temporairement.

Aplique liquido fijatornillos. Apriete de manera provisional.




% —x+ Ry Y X /Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

4x8mm MY YNy I ZAER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

4x8mm YIAYIAER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée

3x8mm 77VIfFryTER
Flanged Cap Screw
Stopp inbusschraube
Vis épaulé
Tornillo allen

©tm

4x10mm 73VIfFryTER
Flanged Cap Screw
Stopp inbusschraube
Vis épaulé
Tornillo allen

Ejmm 1

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

3x8mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

3x10mm EX
Screw
LK Schraube
Vis 3x10mm

Tornillo 3x10mm
ﬂl\\\\\\\\\\\\l\\\\\\ ffffffffffffffffff 2

4x8mm

3x8mm(TP F/H)

> ZDNRZEES,
Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.
Utilice este agujero.

4x8mm(F/H)

3x8mm (75 v IfiF vy TER)
(Flanged Cap Screw)
(Stopp inbusschraube)
(

(

Vis épaulé)
Tornillo allen)

4x10mm (75 v Iftfv v 7EZ)
(Flanged Cap Screw)
(Stopp inbusschraube)
(Vis épaulé)

(Tornillo allen)

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

= ERU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Rikso

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.




E =7 > %+ / Pinion Gear / Motorritzel
Pignons / Engranajes

4x4mm Y hEX

> FES5REICEY NEXEBET %,
Set Screw. Firmly tighten the set screws onto the
Gewindestift flat spots.

Vis BTR 4x4mm Ziehen Sie die Gewindestifte auf die
,,,,,, Prisionero 4x4mm ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.

Apriete los prisioneros firmemente
en las partes planas del eje.

m

> i— KD DI EEEE> T2ED
EXZEET %
Allow gap of one sheet of paper
and screw in the two screws.
Unter Einhalten des SpaltmaBes
eines Blattes Papier die beiden
Schrauben hineindrehen.
Laisser I'espace d’une feuille
de papier et serrez les 2 vis.
Permita el espacio de una hoja
de papel y atornille los dos tornillos.

4x10mm

>4 —FRw 2 X/ Center Gearbox / Die mittlere Getriebegehéuse | [OM
Carter de différentiel central / Caja central ©)

4x15mm TPHYZER
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

Tornillo 4x15mm TP F/H
&WMMME% ,,,,,,,,,,,,,,, 2

4mm Fayvry bk
Nylon Nut
Kunststoffmutter
Ecrou nylon

7N Tuerca Nylon
\) @ 77777777777777777 2

4x12mm HZER
F/H Screw
SK Schraube
Vis F/H 4x12mm

[ Tornillo 4x12mm F/H
,,,,,,,,,,,,,,,,,, 2

3x8mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

[; Tornillo 3x8mm TP F/H
,,,,,,,,,,,,,,,,,,,,,, 1

105mm (%2L))
(Short)
(Kurz)
(Courte)

4x15mm

119mm (& \Y)
(Long)
(
(
(

4x12mm

(2 JER U THIZI TSR,
=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

B =S OJEICHEI T 5.

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

10




1 2 Y445 > JX—ZT— /Rear Shock Stay / Hintere Dampferbriicke
Support amortisseurs arriere / Soporte amortiguadores trasero

3x8mm TPEXR
TP Screw
LK Treibschr
Vis TP 3x8mm

3x12mm TPE X
TP Screw
LK Treibschr
Vis TP 3x12mm

Tornillo 3x12mm TP
ﬂu\\\\\\\\\\\\\\\\\\\\\\m ———————————————— 2

4x10mm TPEX
TP Screw
LK Treibschr
Vis TP 4x10mm

Tornillo 4x10mm TP
[cui - 2

4x12mm TPEX
TP Screw
LK Treibschr
Vis TP 4x12mm

Tornillo 4x12mm TP
i g 2

3x22mm Fv¥vTER
Cap Screw
Inbusschraube
Vis
Tornillo allen

§| mmmmammm ---- 2

)N/

Holes for mounting.
Dieses Loch verwenden
Trous pour le montage.
Agujeros a utilizar.

4x12mm

4x10mm
3x12mm

3x12mm

o ERBU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

EERU &S ICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

11




U H X223 /Rear Suspension / Hintere Aufhangung | Eepills

Suspension arriére / Suspensién Trasera For Right »RONY—7V
Rechts Marked “R”
Drolte R links markiert
Al
‘E){;\Jl_ﬁgﬂ >L®7_7 Derecho Marqué “R”

Links Marked “L” "R" derecha

Gauche bgr:jén:ﬁzkiert

Izquierd

zquierca "L" derecha

23

@3x8x5mm FSHhT—
Plastic Collar
Kunststofflager
Palier plastique

@ |:| Casquillo plastico
,,,,,,,,,,,,,,,,,,, 2

(B®8x16x5mm ~RFUVY @YVRYTTRAIY 21— 6)2.6x17mm ¥+ 7k  5x4mm £y KhER
Ball Bearing Suspension Shaft Screw Shaft Set Screw
Kugellager Querlenkerstift mit Gewinde. Welle Gewindestift
Roulements a billes Vis d'axe de suspension Axe 2.6x17mm Vis BTR 5x4mm
Rodamiento Tornillo del eje de suspension Eje 2.6x17mm Prisionero 5x4mm
””””””””””” *H m 2 [
ffffffffff 2

1 4 A7 A>3 > [ Rear Suspension / Hintere Aufhangung 2
Suspension arriére / Suspension Trasera 0 10 20mm X

== W —— ] O)

#316mm /
®#)7.8mm R—)LT> R (L) approx. 16mm / ca. 16mm /
Ball End (L) Kugelpfanne (L) environ 16mm / aprox. 16mm
Chape (L) Rétula (L)

(O [

)5 x 38mm 7 917;”\;/ R

Adjust Rod Gestaenge

Biellette réglable Tirante ajustable @
g - 2

369 > IVDHDIAMNERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde.

Le coté avec le déport est le pas inversé.

V EERC &S ICELIT S, El lado con la muesca es el lado con
Assemble left and right sides the same way. rosca inversa.
Bauen Sie eine linke und eine rechte Seite. - /

Assemblez le c6té gauche comme le coté droit.

Realice el montaje de igual forma en ambos lados.

ESOIRICHEI TS, X2 2ty MEZTS (B R, (s ERBU THIITSH,

Bl Assemble in the specified order. Assemble as many times as specified. True-to-scale diagram. = Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Sooft wie angegeben zusammenbauen. MaBstabsgetreue Darstellung. Vorsicht! Wichtiger Hinweis!
Assemblez dans I'ordre indiqué. Assemblez aussi souvent qu'indiqué. lllustration a I'échelle. Attention! Avis important!
Realice el montaje en el orden indicado. Repita las veces sefialadas. Dibujo a tamafio real. Preste atencion.

12




U X2 3> /Rear Suspension / Hintere Aufhdngung

Suspension arriére / Suspensién Trasera

@4x78mm 752V v 7 b 3x3mm v hEZ @4x10x6mm Z kv /C—
Flange Shaft Set Screw Stopper
Flanschwelle Gewindestift Stellring
Axe épaulé Vis BTR 3x3mm Bague d’arrét
Eje con pestafa Prisionero 3x3mm ™\ Prisionero
H ) M 2 O )|o|-- 2
ffffffffff 2
3x10mm F¥v v 7EX @7.8mm EE{FAR—)L
Cap Screw Flange Ball SR . HAA
Inbusschraube Kugel m. Bund Holes for mounting. For Right
Vis Boule épaulée Diese Bohrungen verwenden Rechts
Rotula biselada Trous pour le montage. Drolte
@Hﬁﬂﬂmﬂmﬂﬂ 777777777777777777777777777777777777777 Agujeros a utilizar. Derecha

pas el 23]
For Left
Links
Gauche
Izquierda

N

1 6 ) A>3 /Rear Suspension / Hintere Aufhangung ®\@
Suspension arriere / Suspensiéon Trasera @*

@3x25mm R Ua1—EY @#87.8mm VINFR—IL
Screw Pin Taper Ball
Schraubachse Kegelkugel
) Vis Taper boule
gggz E'Oc;r:? L?r?gg:%erwen den Tornillo Pasador [[]:I Taper bola
Trous pour le montage. \\\\\\\\\\‘_ 2
Agujeros a utilizar.

W %5 DIE(C T2, %EEEU&’)LZH‘\HET%O s ER U THII TSR,
Bl Assemble in the specified order. Assemble left and right sides the same way. =l Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans 'ordre indiqué. Assemblez le c6té gauche comme le coté droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.

13



1 7 ) X% B S+ t— / Rear Stabilizer / Stabilisator, hinten ®\@
Barre anti-roulis arriére / Barra Estabilizadora Trasera @’
(®5.8mm R—JL 3mm +oavFv bk 3x15mm EX
Ball Kugel Nylon Nut Screw LK Schraube
@ Rotule Rétula Kunststoffmutter Vis 3x15mm  Tornillo 3x15mm

Ecrou nylon

N
Gm
‘: N I@ uerca Nylon ﬂllllllllllllllllllllllllllIlll 7777777777777 2

@)5.8mm R—)LT> R (L)

@R 5 ER—IL (B)
Stabilizer Ball (Black)

1

Stabi-Kugel (Schwarz)  @5.8mm R—/LT> K (M) Ball End (L) 188 Vs T

Rotule de B.A.R. (Noire) Ball End (M) Kugelpfanne (L) I

Roétula (Negra) Kugelpfanne (M) Chape (L) .

Chape (M) Rétula (L) @
.I ffffffffffffffffffff 2 Rotula (M) I- ,,,,,,,,,,, )
I- ,,,,,,,,,,,,,, 5 e T 3x10mm
3x10mm v hEXR S
Set Screw |

Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm Y hEX
Set Screw
Gewindestift

26x8mm T TPHZEX
TP F/H Screw
SK Treibschraube
Vis BTR 3x3mm Vis TP F/H 2.6x8mm
Prisionero 3x3mm

Tornillo 2.6x8mm TP F/H
4 Doty 4

2.6x8mm

oW S DIRICHEII T2,
oMl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.

V EEEU LS ICHEIITS,
Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.

Y TIE T 5 &S ICHETT S,
E Ensure smooth, non-binding movement when assembling.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

14



1 8 2+ ~— / Chassis
Das Chassis / Chassis / Chasis

3x10mm TP ZER
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[; Tornillo 3x10mm TP I:/H

3x22mm Fv¥vTER
Cap Screw
Inbusschraube
Vis
Tornillo allen

§| I 1

3mm 7IVIfFV A
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

70> N4> IX—XF— [Front Shock Stay / Vordere Déampferbriicke (> zOREERTEE A, )
Support amortisseurs avant / Soporte amortiguadores delantero These holes cannot be used.
Diese Bohrungen duirfen nicht
verwendet werden.
Ne pas utiliser ces trous.
No utilizar estos agujeros.

3x22mm BTN
Holes for mounting.
Diese Bohrungen verwenden
Trous pour le montage.
Agujeros a utilizar

3x22mm F¥v¥vTER 3x12mm TPE X 4x10mm EXR
Cap Screw TP Screw TP Screw
Inbusschraube LK Treibschr LK Treibschr

Vis Vis TP 3x12mm Vis TP 4x10mm
Tornillo allen Tornillo 3x12mm TP Tornillo 4x14mm TP

§|I||||||||II|||||||||||||||||||l||||||||||\|| ffffff 2 «\\\\\\\\\\\\\\\\\\\\\\\\\“- ffffffffffffffff 2 (immmm ,,,,,,,,,,,,,,,,,, 4

3x12mm

3x12mm

V EARU &SI TS, [ a ERB U THIITSH.

Assemble left and right sides the same way. =8 Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez le c6té gauche comme le cété droit. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Preste atencion.

15




20 70Oy N A~R> Y 3 / Front Suspension / Vordere Aufhangung| [OM
Suspension avant / Suspension Delantera

4x10mm Fv¥vTER

Cap Screw @A
Inbusschraube For Right
Vis Rechts

Tornillo allen Drolte
Derecha

B®8x16x5mm RF7 Yy
Ball Bearing
Kugellager
Roulements & billes
Rodamiento

on

@FvoIh—

»RON—7
Marked “R”
R links markiert
Marqué “R”
"R" derecha

2T e Llow—7

Knuckle Collar 2.6 Xx17mm ¥ v 7 k
Lager Shaft
Bague épaulée de fusée Welle

Casquillo Axe 2.6x17mm

Eje 2.6x17mm
@ ”””” M — P 2

-7 Marked “L” — “—
| @A L links markiert
5x4mm vy hER ' For Left Marqué “L”
Set Screw : Links "L" izquierda
Gewindestift I Gauche
Vis BTR 5x4mm | lzquierda
Prisionero 5x4mm |
mm ****************** 2 |
I
I

=

2 1 70> hYAANRY Y 3 /Front Suspension / Vordere Aufhdngung ®\@
Suspension avant / Suspension Delantera %

=y il)es
For Right

I
For Left
Links
Gauche
Izquierda

Rechts

Drolte

Derecha

@3x40mm R Y 21—V ®Wax78mm 75 0I v Tk
Screw Pin Flange Shaft
Schraubachse Flanschwelle
Vis Axe épaulé

Tornillo Pasador

Eje con pestafna

|

N
—

3x3mm Y hAER
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

M- 2

@4 x 10 x6mm R kv /{—
Stopper
Stellring

Bague d’arrét

N\ Prisionero
O)lol—— 2

ffffffffff 2
GW %5 OJEICHTI T3, % EERL &5 IIETI TS, R0y IH%EES,
Assemble in the specified order. Assemble left and right sides the same way. Apply threadlocker (screw cement).
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Verwenden Sie Schraubensicherungslack.
Assemblez dans l'ordre indiqué. Assemblez le coté gauche comme le coté droit. Appliquer du frein filet.
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Aplique liquido fijatornillos.

16




22 70O kY A~N2 Y 3 [ Front Suspension / Vordere Aufhdangung| [GM
Suspension avant / Suspension Delantero ©)

6.8mm YV /UR—IL
Ball
Kugel
Rotule 6.8mm

> IVDHDZANERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde

Rotula 6.8mm 5 Le cbté avec le déportest le pas inversé.
Lado con rosca inversa.

@®)6.8mm R—)LT> R
Ball End
Kugelpfanne
Chape
Rétula

—————————— 2

@)5x28mm 7Y v A RO YR
Adjust Rod
Gestaenge

Biellette réglable
Tirante ajustable

e -2

@3 x25mm R Ja1—EY

Screw Pin
Schraubachse .
Vis ¥7mm
Tornillo Pasador approx. 7mm

o m— - ca. 7mm

¢ environ 7mm

@3 x40mmAy Y-ty aprox. 7mm

Screw Pin
Schraubachse — I
Vis ( ) -
Tornillo Pasador — Ny

o
]
N
=]
3
3

oy
7777777777 2

’
R S %w,

2 2ty MEZTS ().

X Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.

Repita las veces sefialadas.

W %5 DIEICHEIT 5, % EARU&SIEITS, s ERUTHITS M, RIE,
Assemble in the specified order. Assemble left and right sides the same way. =8 Pay close attention here! True-to-scale diagram.
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis! MaBstabsgetreue Darstellung.
Assemblez dans 'ordre indiqué. Assemblez le c6té gauche comme le cote droit. Attention! Avis important! lllustration & I'échelle.
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion. Dibujo a tamafio real.

17




23 70> b A% EZ A — /Front Stabilizer / Stabilisator, vorn
Barre anti-roulis avant / Barra Estabilizadora Delantero

®
o=

Rétula (L)

(®5.8mm R—JLT> R (M)
Ball End (M)
Kugelpfanne (M)
Chape (M)
Rotula (M)

3x25mm TPEX
TP Screw
LK Treibschr
Vis TP 3x25mm
Tornillo 3x25mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m oy

3x10mm v hER 3x14mm EX (8)5.8mm R—JL
Set Screw Screw Ball
Gewindestift LK Schraube Kugel 1 h
Vis BTR 3x10mm Vis 3x14mm Rotule G@
Prisionero 3x10mm Tornillo 3x14mm Rotula
R 2 | [ - 2 @ ffffffffffffffffffffffff 2 B
. i 168 )
@) 5.8mm R—ILT> R (L) e -~
BallEnd () ~ ®AYER—IL (R
Kugelpfanne (L) Stabilizer Ball (Black) -
Chape (L) Stabi-Kugel (Schwarz)

Rotule de B.A.R. (Noire)
Rotula (Negra)

3x10mm

3x25mm

G

v

@@;\)’)ﬂ,l

3x3mm Y hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

- 4

26x8mm T TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm

Tornillo 2.6x8mm TP F/H
W ,,,,,,,,,,,,,,,,,,,,,, 4

2.6x8mm

oW S DIRICHEII T2,
Bl Assemble in the specified order.

Assemblez dans I'ordre indiqué.

In der angegebenen Reihenfolge zusammenbauen.

Realice el montaje en el orden indicado.

V EERU &S ICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

Y 15T 5 &SI T B
H Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

18




24 AT 7Y>Y | Steering Long
Lenkung / Direction / Direccion S0 Lang 4x10
Short Longue xomm
Kurz

Courte

> [EIER. Corto
Note the direction.

Einbaurichtung beachten.

@6 x 10mm X% )L

Notez le sens.

Metal Bushing Fijarse en el dibujo.

Lager
Bague Métal 6x10mm
Casquillo Metélico 6x10mm

—————— 2
@ |:| @AFTUYTNT— @58mm EOR—IL (58)

Steering Collar Pillow Ball (silver)

4 xS1C (rJ;nWm EX Lager Kugelschraube (silber)
Entretoise Rotul t) 5.
LA otule (argent) 5.8mm

Casquillo direccion Rétula 5.8mm (Plateado)

Vis 4x10mm
Tornillo 4x10mm |:H ,,,,,,,, 2 Ommm1
I 2

ATFT7IVTEY
3x10mm 7y v—

Steering Pin
3mm AV Fy bk Washer Lenkungsstift
Nylon Nut Scheibe Axe Direction
Kunststoffmutter Rondelle 3x10mm

Hexagono direccion
Ecrou nylon

Arandela 3x10mm H m]
T Nyl ( :
uerealyon s N 2
@ @ T~ 2

25 ATF YUY | Steering
Lenkung / Direction / Direccion

4x10mm

Vs

> RIESDERZNLTES,

) Remove these screws and
N : i ;
Wide retighten after installing .
Breit Schrauben entfernen und nach
N Large Montage von (19 wieder festziehen.
> L‘ﬂ tg ‘tbh/f'dw.w i Ancgho BN Retirer ces vis et les revisser
E'Og e hltrec '(;J”' " Narrow 4x10mm aprés avoir installer )
Nmt aUIFIC ung beachten. Eng , Afloje estos tornillos y apretarlos
olezle sens. Etroit después de instalar ¢19).
Fijarse en el dibujo. Estrecho

4x10mm HSEX
F/H Screw
SK Schraube
Vis F/H 4x10mm

[[ Tornillo 4x10mm F/H
,,,,,,,,,,,,,,,,,,,, 2

3x10mm TPE R (3R)
TP Screw (Silver)
LK Treibschr (Silber)
Vis TP 3x10mm (Argent)
Tornillo 3x10mm TP (Plateado)

ﬂ\\\\\\\\\\\\\\\\\\\\“- —————————————————— 1

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

4x10mm(F/H)

4x10mm(F/H)

= FRUTHEIZI TS,
=Ml Pay close attention here!

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

XIOYIHZED, EE{E\JJ:&)O
Temporarily tighten.
Vorlaufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

19




ATF7Y>Y | Steering

Lenkung / Direction / Direccidn
-
#62mm
approx.62mm X2
ca. 62mm
environ 62mm
aprox. 62mm
B EDHDANERY,
The side with the step is a reverse screw. 0 10 20 30 40 50 60 70mm
Die markierte Seite hat ein Linksgewinde.
Le co6té avec le déport est le pas inversé.
Lado con rosca inversa.
J

3x16mm(F/H)

> R DERICER,

(96.8mm R—ILT> R (L)

6.8mm 7R—JL (38)

- Note the types of screws !
( - Auf verschiedene
Schraubentypen achten !
' >§ O Vérifig_r bien le type de vis
KJ\_/— a utiliser !
VO VAN Fijarse bien en los diferentes
Holes for mounting. 3mm tipos de tornillos
Diese Bohrungen verwenden. s (FrOvrvh)
Trous pour le montage. /@ (Nylon Nut)
Agujeros a utilizar. 3mm + (Kunststoffmutter)
L ) (Ecrou nylon)
(Tuerca Nylon)
3x16mm BT EXR 3x15mm EX 3mm FAOYF vk 3mm  Fvhk @F—/—Hh>—
F/H Screw Screw Nylon Nut Nut Tapered Collar
SK Schraube RK Schraube Kunststoffmutter Mutter Scheibe, konisch
Vis F/H 3x16mm Vis 3x15mm Ecrou nylon Ecrou Rondelle incurvée
Tornillo 3x16mm F/H Tornillo 3x15mm Tuerca Nylon ~ Tuerca 3mm Arandela biselada
Dmmmmmmmmm 2 ﬂmmmnuummmnml 2 @ ,,,,,,,,,,,,, 5 ©) @ Y

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!

Preste atencion. Aplique

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

liquido fijatornillos.

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.
Dibujo a tamafio real.

X2

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

2

@4 x 8omm 7¥ v A MO WR
ﬁig:g?a&)e (L) Ball (silver) Adjust Rod
Chape (L) Kugel (silber) Gestaenge

Roétula (L) Rotule (argent) Biellette réglable

Roétula (Plateada) Tirante ajustable

””” N @ e LY ] T
O3~ O mmr—— s
= EEL TR TR, YOy I#%EES, BIE, 2%y MEI T2 (5l), EERAL &S ICETIT 3,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le cdté droit.
Realice el montaje de igual forma en ambos lados.

20




27 /Ny 7 1)— K L — /Battery Tray 3x8mm TPHSEX
Akkuwanne / Support Batterie / Bandeja de la bateria TP F/H Screw
SK Treibschraube

TN — Vis TP F/H 3x8mm

@ 2e—k3>h0-5—(ESC) Tornillo 3x8mm TP F/H

Electronic Speed Controller Dm ,,,,,,,,,,,,,,,,,,,,,, 3
Mechanischer Fahrtenregler
Variateur mécanique 3x8mm TPEX
Variador de velocidad TP Screw
LK Treibschr
Vis TP 3x8mm

3x8mm(F/H) [

@) mET—7
Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face
Cinta de doble cara

@) pAEECER.
Note the direction.
Einbaurichtung beachten.
Notez le sens.

| Fijarse en el dibujo.

LY

BNy TFU—ZA Sy
Battery Strap
Akkuspannriemen
Sangles de fixation batterie

=
\

~ g Correa de la bateria
> 1—RZT7vJICBY, . A
Pass cord through hooks. Ay LTy TFU—KL—DOREIICEES,
Kabel durch die Bugel fadeln. Cut and apply inside battery tray.
Passer le cable par les crochets. In Streifen schneiden und innerhalb der Akkuwanne befestigen.

Couper et poser dans le support batterie.
Corte y appliqué la bandeja interior de la bateria.

/w%u—wyay

Battery Cushion
Akkupolster

Mousse pour batterie
Cojin de bateria

Tire la cuerda a traves de los ganchos.

(’ CzAhy 9%,

l4@ Cut off shaded portion.
Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.
Corte la zona oscurecida.

21




SR 4 Z / Radio Box

Empféngerbox / Boitier radio / Caja de radio

3x15mm TPE X

TP Screw

LK Treibschr

Vis TP 3x15mm -

Tornillo 3x15mm TP ARy

————————————— 4 Sponge

Schwamm
Mousse
Esponja

3x15mm

-

@) 257U T —R
Steering Servo
Lenkservo

Servo de direction
Servo de direcciéon

RV 5 —ZERYT B

Connect the servos

to the receiver.
Verbinden Sie die Stecker.
Brancher les fiches.
Conectar.

A¥—R3I» kO—5—(ESC)

Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique
Variador de velocidad

(CH2~)

(for CH2)

(far CH2)

(pour CH2)

(para CH2)

RATFT7 Y IY—R
Steering Servo
Lenkservo
Servo de direction
Servo de direccién

(CHIN)

(for CH1)

(fiir CH1)

(pour CH1)

(para CH1)

2 @)
Receiver
Empfanger
Récepteur
Receptor

Empféngerbox / Boitier radio / Caja de radio

7UTF

5 Y AR w4 2 / Radio Box

3x3mm Yy hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3m1m

[Im ,,,,,,,,,,,,,,,,,,,,,,,,,,
3x6mm TPEX

TP Screw

RK Treibschr

Vis TP 3x6mm

Tornillo 3x6mm TP
[ oo 1

FTFIAT
Antenna Tube
Antennenrohr

Tube d’antenne

Tubo Antena

Antenna
Antenne
Antenne
Antena

o =S )BT B

Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

22




¥+ >— / Chassis
Das Chassis / Chassis / Chasis

3mm (75> IfFvh)
(Flanged Nut)(Stoppmutter)
(Ecrou épaulé)(Tuerca con collarin)

3x10mm

4x10mm YZEX
F/H Screw
SK Schraube
Vis F/H 4x10mm

Tornillo 4x10mm F/H 3x12mm
D :
P
3x12mm Y E X »TEE@W%{;E%O
F/H Screw Use holes shown below.
SK Schraube Bitte die markierten Bohrungen verwenden.
Vis F/H 3x12mm Utiliser les trous comme montrés ci-contre.
[ Tornillo 3x12mm F/H Utilice los agujeros demstrados abajo.
<N\yFU—kL— > | I
3x10mm TPHZEX < Battery Tray > (
TP F/H Screw < Akkuwanne >
SK Treibschraube < Support Batterie >
Vis TP F/H 3x10mm < Bandeja de la bateria > N
i ®
N oxznm
3x12mm WP ®
3amm 7IVIMFY A \@/—n ‘ I Sxjamm
Flanged Nut
Stoppmutter
Ecrou épaulé < IIARYIR > Sxigmm
1 Radio B
Tuerca con collarin : Er":] pI?anggr;ox - 4x10mm 4x10mm
,,,,,,,,,,,,,,,,, 1 < Boitier radio >
< Caja de radio >
FA4AYFY N 3x10mm mpo 55 (o'¢m 3x10mm
Nylon Nut &
Kunststoffmutter [
Ecrou nylon
N Tuerca Nylon
CliRetE \

@) mET—7
Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face

Cinta de doble cara

N

4x10mm

N
\\[>7\l:°—l\“:|‘/l\|:|—5—:|—l\“ )

EE)ICET,

Pass ESC cord through @).

Kabel des Drehzahlstellers
durch @) durchfadeln.

Passer le cordon ESC ainsi.

Pase la cuerda del ESC a traves.

23




3 1 707K / Radio / RC-Anlage N
Radio / Equipo de Radio [ | |
p
. [ #)38mm / approx. 38mm |
Gm Rl ! ca. 38mm / environ 38mm !
Front | aprox. 38mm |
(‘m} Vorne <j ! !
4 Avant | |
Delantero
S 17 Parallel
Q\ > ERDHBHNERY, Parallel Paralléle Paralelo
The side with the step is a reverse screw.
Die markierte Seite hat ein Linksgewinde.
ThLe coté avec le déport est le pas inverseé. 0 10 20 30 40mm
Lado con rosca inversa.
N J
E—%—3—R
3x10mm Motor Cord

Motorkabel
Cable moteur
3mm Cables

Orange
Orange
Orange
Naranja

3x10mm EX
Screw
RK Schraube
Vis 3x10mm
Tornillo 3x10mm
«I\l\\\\\\\\\\\\“\\\ ****************** 1
s Tk @ 5.8mm EOR—IL (3R) @3 x50mm 7Y AhOwR 3mmFrO>yF vk
@Ws.8mm ALK Pillow Ball (silver) Adjust Rod Nylon Nut
Kugelpfanne Kugelschraube (silber) Gestaenge Kunststoffmutter
Chape Rotule (argent) 5.8mm Biellette réglable Ecrou nylon
Rétula Rotula 5.8mm (Plateado) Tirante ajustable Tuerca Nylon
@I- ———————— 2 [)mmmm ”””””” 1 (T I8 mmmm - (O) @ ————————————————— 1
o pEnf 1 <

(2 JER U THII TSR, pll 3SmMmDRZH TS (B) o
=M Pay close attention here! Drill holes with the specified diameter.
Vorsicht! Wichtiger Hinweis! Bohren Sie Locher im angegebenen @.
Attention! Avis important! Percez des trous dans le @ indiqué.
Preste atencion. Perfore agujeros con la medida indicada.

24




%> )X— ] Shock Absorber
Amortisseur / Amortiguador

/ StoBdampfer

26mm FO>yrvhk

2.6mm Ty —

3.5mm QU >4

@ 6.8mm R—JLT> R (S)

EX bV (B)
Piston (Black)
Kolben (Schwarz)
Piston (Noir)
Piston (Negra)

AZ— (%)
Collar (Thick)
Gleitlager (Dick)
Bague (Epais)
Casquillo (Grueso)

©ff

HZ—(E)
Collar (Thin)
Gleitlager (Dlnn)
Bague (Mince)
Casquillo (Fino)

©f

cuyyo
C-ring
C-Ring
ClipenC
ClipenC

Nylon Nut -
Kunststoffmutter e
Ecrou nylon > [EIER,

Washer
Scheibe
Rondelle 2.6mm

O-ring
O-Ring
Joint thorique

Ball End (S)
Kugelpfanne (S)
Chape (S)
Rétula (S)

q | 4

Note the direction.
Einbaurichtung beachten.

Notez le sens.

Fijarse en el dibujo.

> EICITD B,

Fit into groove.

In die Nut einsetzen.
Introduire dans la rainure
Colocar en la ranura

X2

2ty MEZ TS (B) o

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quindiqué.
Repita las veces sefialadas.

[ o ERU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

25




33 %"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

> ZMELRZCEVET
AN,
Puts in to the extent that it
becomes somewhat low.

StoBdampfer Ol bis zur =1L
RKantlef ellnfulletr_w. Shock Oil
emplir I'amortisseur. Silikon-Oel

Rellene el deposito i L, Huile silicone

Aceite amortiguador
o P2y eite amortiguadores

1 1
I I
I I
I I
1 1
1 1
1 1
I I
I I
I I
1 1
1 1
1 1
I I
I I
I I
1 1
1 1 =
1 1
| Piston ! ! O
= Kolben | | &
Piston | imi| I
Piston : N :
I I
I I
I I
1 1
1 1
1 1
I I
I I
I I
1 1
1 1
1 1
I I
I I
I I
1 1
1 1
1 1

= _miTae mascs. N (=

Then, gently move the piston up H HERT B
and down to get rid of air bubbles. ] Check if piston moves
Kolben auf und ab bewegen, smoothly.

Prifen Sie den Kolben
auf Leichtgangigkeit.

Vérifier que le piston
bouge doucement.

bis keine Luftblasen mehr zu
sehen sind.

Puis, actionner doucement le
piston vers le bas et vers le

>INV ETIF S, haut afin d'éliminer les bulles Compruebe que el piston
Pull down the piston. d'airs. se mueve lioremente
Kolben nach unten ziehen. Mueva el pistdon hacia arriba'y
Tirer vers le bas le piston. hacia abajo para eliminar las
Mueva el piston hacia abajo burbujas de aire.
34 4">J%— / Shock Absorber / StoBdampfer ®\@
Amortisseur / Amortiguador %

Vs

6.8mm R—JL (&)
Ball (Black)

@
Kugel (Schwarz) A1 ILEMIT B,
en.

; Put an oil.
Rotule (N =
otule (Noir) Etwas Ol auftrag

Rotula (Negra) Mettre un peu d'huile

. (. g
D 77777777777 4 Ponga aceite i

s N N
27UV TEEHTU)EAND,
9 T/ Compress the spring and install .

Driicken Sie die Feder zusammen
J\ und schieben Sie auf.

Compresser le ressort pour monter .
Comprima el muelle e instale @4/).

B ANYN—ERTYVTY—K

DEEEDE S,

Join the chase of stopper and
spring sheet

Dampferteller und Kugelpfanne
aneinander ausrichten.

Placer la coupelle d'amortisseur
sur I'axe de piston.

Una la horquilla y el prisionero

al muelle
N J
#910mm
approx. 10mm
ca. 10mm
environ 10mm
aprox. 10mm
0 10 20mm
X pilll=- YN 4 4ty MEIZTS (), oWl =5 DJEICHIZIT 2,
Must be purchased separately! Assemble as many times as specified. € Assemble in the specified order.
Das Teil ist nicht im Bausatz enthalten! Sooft wie angegeben zusammenbauen. In der angegebenen Reihenfolge zusammenbauen.
Doit étre acheté séparément! Assemblez aussi souvent qu’indiqué. Assemblez dans l'ordre indiqué.
Debe comprarse por separado. Repita las veces sefialadas. Realice el montaje en el orden indicado.

26




35 %> JX— ] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

L 2T,
Insert.
<TAOVE > 50— E|n§etzen.
< Front > Shock Absorber ::i::g}
<Vorne > StoBdampfer ’
Amortisseur
< Avant > Amortiguador

< Delanteros >

3mm

EA7R

_ 3mm FaOv+vhk
Holes for mounting. Nylon Nut
Diese Bohrungen verwenden Kunststoffmutter

Trous pour le montage. 3x10mm Ecrou nylon

Aguijeros a utilizar. A Tuerca N
ylon
@ 7777777777777777777 4

@s5mm F—T v
Shock Bushing
Dé&mpferlager
Bague de bouchon d’amortisseur
Casquillo tapa de amortiguador

LTS, —
<U¥v > Insert. @ ,,,,,,,,,,, 4
< Rear > Einsetzen. —

<Hinten > Insérer.

3x10mm EX
Screw
LK Schraube
Vis 3x10mm
Tornillo 3x10mm

ffffffffffffffffff :

@3 x5x2mm 15—
Collar
Gleitlager
Bague

O[] Casquillo

@®3x25mm Y Ya1—tEY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

i —

< Arriére > Insertar.

< Traseros > & )—
Shock Absorber
StoBdampfer
Amortisseur
Amortiguador

0 ° BB

= e SN —

Holes for mounting.

@ Diese Bohrungen verwenden
Trous pour le montage.

Aguijeros a utilizar.

V EARU &S ICHEITS, [ a ERU THII TS,

Assemble left and right sides the same way. =8 Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez le c6té gauche comme le cété droit. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Preste atencion.

27




36 70> hRF ¢ ¥ >~ /Front Body Mounts / Vorderes Karrosseriestiitzen
Fixations de carrosserie avant / Soportes de carroceria Delantera

3x18mm TPEX
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂ«\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m ——————————— 2

3x25mm TPEX
TP Screw
LK Treibschr
Vis TP 3x25mm
Tornillo 3x25mm TP

U ---- 3

=

3x25mm

E/ 3x25mm
(3]

3x18mm

37 70> MRF 4 ¥ >~ [ Front Body Mounts / Vorderes Karrosseriestiitzen
Fixations de carrosserie avant / Soportes de carroceria Delantera

3x10mm TPER
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
«\\\\\\\\\\\\\\\\\\\w —————————————————— 4

3x10mm

oW =S DIRICHEII T2,
oMl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

28




£
S
2
x
%

N \Jv
|||||||||||||| =

TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP
R T
TP Screw
LK Treibschr
Vis TP 4x12mm
Tornillo 4x12mm TP
«&\\\\\\\\\\\\\\\\\"-
> JX— / Bumper

70Oy hRF« X~ ~ /Front Body Mounts / Vorderes Karrosseriestiitzen

Fixations de carrosserie avant / Soportes de carroceria Delantera

StoBstange / Pare-choc / Parachoques

VAN

3x18mm TPEX
4x12mm TPE X

Retirer ces vis et les revisser aprés avoir installer

Vet
'4—_ s @,
Yy

P\ W/ N ‘.’V Q- )
-

__ \N I)ﬂ
Mt A @M@\\\ L
IIINSS @Lw
\ )

=

e

A\

N

Remove these screws and retighten after installing .

> RIEHDEZXEHNLTES,

4x25mm

29

@.

wieder festziehen.

@.

Afloje estos tornillos y apretarlos después de instalar

Schrauben entfernen und nach Montage von

4x18mm

2

Tornillo 4x25mm TP

Tornillo 4x18mm TP
U S -

TP Screw

LK Treibschr

Vis TP 4x18mm
O -

TP Screw

LK Treibschr

Vis TP 4x25mm

X
py}
o
T
€
1=
[Te]
q
x
<

N
7.\
)
o
1
HX
S
oo
p— Ll

X
)
o
T
£
=
®
=
<~

2
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

Bl Assemble in the specified order.




54+ &I+ —)L / Tire & Wheels >ESBCY A VEFTHIZ, BEEEAE

Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas DUIDRL . BRERICEHREEELET
Apply instant glue little by little in the order.

Sekundenkleber wie dargestellt eintreufeln.
Appliquer un point de colle & pneus comme indiqué.
Aplique unas pequefias gotas de cianocrilato.

HOENUHY Y F—FETEERZENWVWICLTE
Clean the tire rims with thinner beforehand.

Klebeflaechen der Reifen und Felgen fettfrei machen!

Nettoyer la surface a coller du pneu avec un papier abrasif.

Limpie cuidadosamente los bordes.

41 &4V & KA —JL [ Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neuméticos y Llantas

<78k >
< Front >
<Vorne >

< Avant >

< Delanteras >

S
RS
“‘i\“_@‘;

<y >

< Rear >

< Hinten >

< Arriére >

< Traseras >

@ARA—ILZA N /)—F v b
Wheel Stopper Nut Radmutter
Ecrou de roue Hexagono rueda

g

|
\V/! *************** 4

N /A==t

RSO

NS
A

P GiEEERITEET 5. 4 4ty MEZTS (B) o %EEIEUJ:’}L:%HﬁT%O

%Y Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent quindiqué. Assemblez le coté gauche comme le cété droit.
Aplique pegamento instantaneo. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados.

30




N\ /N}Nﬂ,ﬁ
\/m@@
= o\ 4@; 2
® %ﬁ@\ 5
. 3
( N
N mmm
L o0&
KESEaoZ
IRASE
i)
8288
&

Y aHAIE\%v
JA 2

3 | —
NH 2 - — ' C
=N S - O [} c
__\/_.T 2gEg 0 S < @m
1J = C = O
L= o386 B9 _2c 2
o 4 e RRs) © =S ¢ , .
BXS Srg SSEST, Xy O
W | #m o © I S sl
= 09 = 0,805 . () hy
oD LT, 0EI3ISC S [} ¢,.
RIKEl Boo 8L LELSG © = 7/ R
22% £38 02<LER%g | L2g gl
4y E = 0P DEET O Gggu 2 S © n \ // X
0 %) 2 o D5 o O o c . <] 1x¢ N X \:
3 2358 cSosxrl880c0 S ® 52 [ NS \ A
Yg, ES S8iycash zec: 688 SN S S
“EQ ZBE isgsgtc izsy | G2 N S
%18 T xvc £8905z008 J352Q 250 e W) .‘
svl 458 sgEscss; gisf | 8%ls v ey
K S (7] o« c Pl = g o c kel ( >
Ea® 3B 82885553 24g¢ £333 A=
>0 o |@hip SBY gfce293% 2055 GSESS o Tl
— ~ u— » = = 7
oS EY |5385.850 2573858 85 pELEY o))
' > @ © o < 4
5 c €. BRNs o272 M%.mmm.%mw 8253 imm..mmm feox |V\
@ 0 SES [ REUPEES g5o8CsfEe oug> W5 0S53 PC
~ 3 £52! |V I4¥28s 2c£5E88% §9558s wehda
3 S = X Mgy T2 < 2 a o> £ 28T o c o3
| 8| Xz2x& b NEer TBcexop2omc@ S50 &2 | =2
3l|luge® 11 28<C854668885038 S£35%53 5950
o< o ooa2 JUathxﬁnm%Wmmdem 32823 ¢ N
NS ||FPEEE RO ME=58883385%c 253880 OE525
N2 Ex2o 2200Sess 2525222588208 Nosge
N X E-I>+4 = < o S o EQLcTGooe >0 no
X £ Z /+m7\5nwmad.m(mBBeb‘ame.mis >muw
= £ 9
— | 2 s | REptEeEcga8giSesliatiy A
o S |BEERS 6E5-3838E0 525650808
SUE o |HoERGCE2 8308 2285858
™ C=D | IV DOIaOTTTS ok a =

31

Afo

ju |
Das Teil ist nicht im Bausatz enthalten!

Must be purchased separately!
Doit étre acheté séparément!

Debe comprarse por separado.

BUFBA

X



\\

\

@

\

RN
L
\

NS

),%]

RF 14X 7>k /Body Mounts / Karrosseriestiitzen
Fixations de carrosserie / Soportes de carroceria

Goupille de carrosserie

Karosserieklammer
Clip carroceria

Body Pin

/ T EY

RO & S ICHiFTH < LB LDETT,

Sicherungsklammern zum besseren Greifen leicht biegen, wie dargestellt.
Doble ligeramente las presillas de carroceria para facilitar la instalacion.

Slightly bend the body pins as shown in the diagram for easier removal.
Courber les clips de carrosserie comme indiqué.

OMT 1 EVId,

{

32




1osApeal 0z IA HISINYUM OHOAS P EET S / NOILYHOdHOO OHSOAM 6102 WbuAdoD ©

(H/4 d)wwoLxe
(H/4 dDwwgxy

(H/A)wwg 1 xg
(H/4 dD)wwolxe /m
fﬁ:&&?é%

(H/4 d1)wiwgxe

(H/d)wwg L xg NDZZyMAI
(H/4 dDwwolxe

\SIZAZVE]

MgeHIHSIEL)

(H/4 d)wwigLxy

H/4 dD)wwgixy
< Jopenbiowy >

< Inassiuowy >

< Joydwepgolg >

< Jaglosqy Yooys >

< (g) eioyuURlOQg >
<(2) weay >
< (g) suiop >
< (g) woig>
<@ N~<ogc>

<euajeq e| op elopueq >
< ausneq ap poddng >

Q <auuemnpy >
/ //' Iﬁﬂﬁ <Aei] Aepeg>
l - Vw. (K _ _ wwe
LN .h\/fﬂu.m..u < —=AAN—NHLAN>
‘“&«Vg\‘\ﬂ\» <eiasel] > |®\ wwQ | Xg
‘/”.W.M/A@‘\.*_‘_“ < iUy > N < (1) eloluejeg > @D Va@
m‘-.‘._ t 1 & < UdIH > N <(1) eay > Caa
— ‘r.a < Jeay > AN < (1) auiop >
Y . N < (1) woid >
/4 N <(W4d<oc>" &—=——7 MO\ NI MT AW - E\\ﬁ
£0-9v€dl wwe
/99LLSI(9)

< |equeo efen > D

< [BJJUSD [SlUBIBYIP BP Jepe)) > 3
< asneyabagelien alspiw aiq >
< X0Quesx) Jsjus) >
SYLAMAF—L£T>
A

ey

S
/€9LSI(%) »%,WJ\JJA\JJJJ\

<olpel Janjog >
<xog DY >
< xog olpey >

_ <YL a x>
e 3031dS3A/ 331V103 ANA
ONNNHJIFZSNOISO1dX3 / M3IA A3A01dX3
/ B @

wwig < Jopenbiuowy >

£0-9v€dl < Inessiowy >
/89LISI(S) < seydwepgorg >
< laglosqy Yooys >

< \RE>

< Insjop >
< I0JO\ >
< I0JO\ >
<—fK—3>

NOCLyMAI

33



9% / Exploded View / Explosionszeichnung / Eclaté / Despiece

70> K~/ Front/Vorne /
Avant / Delantera

<7Ayk~)>
< Front (1) >
< Vorne (1) >
< Avant (1) >
< Delantero (1) >

% 4x25mm(TP)

(897038 / -
IFW104B g;ﬂ Omm

S
A '

%7 3x18mm(TP)

()97039-40 y
/’ A
y i
1
1
1

IF346-04
3x10mm(TP) \Ww

4x10mm
o /
3x12mm(TP) __--~

@o7039-40 -~

@hLa43/ 3x3mm
IFW104B ({9 1IFW104B / 92653H @
IF244
ey
©YI\:,\?\1210014/B —0 { 4x20mm(TP F/H) 4x20mm(TP F/H)
|
1S157 g ot
3x3mm - ’r// o
2.6x8mm(TP F/H)% k("’ .= - x3mm

IF244

<70Y8T7 >
< Front Differential >

P ~~( < Vorne Gear Differential >

4x20mm(TP) @vyw‘ - I 3x3mm < Différentiel Avant >

! < Diferencial Delantero > -

B | @ 1Fw104B/ i > - ?4x10mm

| 92653H ”K@W0201/IFW104B o ;
o @)IF113BK ! B 3x10mm(TP)
H 1

@) IF244 |

1

: AN

! R D N\

=7 \Qf”/ 9

- =
3x25mm(TP) — g™ %
_ A
3x16mm(F/H) g —
@97039-40 ="~
IF7 ! 4x10mm(Cap)
@)1s112 [ 5
! 97089-25 | 7
R W0202 B
(5)BRG005 o

©7)1F221

IFW327GM / g

o IF110

@) IFw327GM




70>~/ Front/Vorne /
Avant / Delantera

<70vhk(2)>
< Front (2) >
< Vorne (2) >
< Avant (2) >
< Delantero (2) >

-7
Pl 1
- 1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
:
1 1
3 !
- Q
i o )15122-80 !
! L |
| > !
! N 1
als N 1
? V1296 !
3mm |
1
1
1
®@ |
1
1
1
1
1
1
1
1
1
1
i
1
©31F128— |
:
1
1
|
1
3x10x1mm —& !
1
1
:
. IF128
3mm — !
1
xioximm—O (@3
1
. ==
| 1
aly ]
1
1
@) IF128 3mm—& !
@)
1
© |
!&

35




Ny 7 1) — K L — /Battery Tray / Akkuwanne

Support de batterie / Bandeja de la bateria

o
e
€
= £
o
—
x
V= @
7
’
z
/.
’
7
e
2
7

36



Z ARy ¥ X / Radio Box / Empféngerbox
Boitier radio / Caja de radio

@

Y5 —FRw o X/ Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

3x10mm

3x10mm(TP)

3x8mm(TP F/H)

1IS009
< Center Differential >
< Mitte Gear Differential >
< Différentiel Centre >
< Diferencial central >
£—% — / Motor / Motor
Moteur / Motor
4x8mm —Qp~ -
- 70601-01
4x8mm(FH)—

37




') / Rear /Hinten/
Arriere / Trasera

(46)97039-25
21)]

3x10mm(Cap)
3x12mm(TP)

4x20mm(TP F/H)

x @ 1F117 1 92653H 2.6x8mm(TP F/H)
| -
I
Qix” 7 3x3mm
- \
/ o2

U IF117/92653H
G &
roemm \ RS 697038 /IF117
‘ N <VUVF7> -
IF24§ < Rear Differential > q
< Hintere Gear Differential > Q-
< Différentiel Arriere >
4x15mm(TP) < Diferencial Trasera > W0201 /1F117
@

928438
63

15010 %@ IF287

)

IF119\

@BRGOOS@

1
L =D 997039-25
N
(36)IF114B / 1ISB006B
S
)

1
IFW327GM /

! IF110

3X15mm4®§§@”

38




77 £ / Differential / Gear Differential <7OYR/UVPFT >

Différentiel / Diferencial < Front / Rear Differential >
< Vorne / Hintere Gear Differential >
B— 4x4mm < Différentiel Avant / Arriere > 97011-128B
NN ‘ < Diferencial Delantera / Trasera > -
%, H—@gm 1-128B ¢
2 T
: OO 3x12mm(F/H)

®)IF412

BRGO005

@\ Axamm <tYy—77 >
< Center Differential >
Dero11-1208 < Mitte Gear Differential > i)
J) < Différentiel Centre > QI 1

< Diferencial central >

3x12mm(F/H)

<

%
..
(0

IF102

BRGO005

:;IF104

%> JX— I Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

\ %,
IFw140-05 @
g4 93y Y
@
@

IF470-03BK

({8)1IFW140-05 /
W0204

39




=YY%
Part Names
TV IOINT—LHhT—

ANTIN=Y

AR (F— No. & A K ESM
Quantity (BiR)

SPARE PARTS

=Y %
Part Names
Ny TFYU—kL—tv M(VE)

% FOR JAPANESE MARKET ONLY.

AR (F— No. & A K ESM
Quantity (BiR)

IF7 | Knuckle Arm Collar x4 800 IF503 Battery Tray Set (VE) x1 1000
IF30-1| Bt Gase Pecking (spie)| B X5 450 | |IF5048) Pt B sot (vE) | @ @ x 2| 1000
IF35 | Sicera Prr x2 450 | | "735° | Fion Gomr (12PNE) X1 immsasaon X 1| 1100
IFS4 | & Taper ball (zpce) | 1 x2 300 | | IF506 | giZry Stap et vy - | X3 1600
IFS5 | 7 mm Taper ball (zpce) | @2 300 | | IFS08 | 5oty Support (0.0 /vE) | @5xiz0enm) x2 | 300
IF102 | Biforontial Bovel Sot | @ @ @) x4 400 | w0 Frort diatier et 0| ce oy 1 1600
IF103 g?‘f?ezrl_ﬁezl\ Case @ x 1 500 gilgmgﬁsﬁ@ x2
IF104 | Sorior Difterentind St @x2 800 226§5)Fn?nnlglg?l-1lzjsfre7v; x4
IF110 | 5 ot P x4 200 S Set Strow X4
"3k | Susparsion Pate St (Black) | 2 B 550 Sl omm Set Screm X2
IF1148) fonr b orrer ®x1 ®x2 | 550 Frot bl Bar o
IF117 gleégtﬁi?eT;{;rt Vb @ @®x2 @x4 @x1| 1000 ;E);t%sxtztsl?zgé;\r;z?im X1
2o i St X2 IFWI25]| St Goar (16T) @x 2500
2.6x5mmt S EXR IFW140{ O U > ot v ~ x4
2.6x5mm Flat Head Scr\ew X4 -05 | O-ring S?t X 2 800
Sxmm Set Serow X4 | S-ing (o1 iy x10 600
ey Exa| | [PEIZYNCS N gl il e
IF119 | Rour Wheel Shat x2 750 | "B | Wheel i (ST Mammeriipy| © @ x4 S| 1500
IFE;P%O IgeZ? S\ﬁé(\:k_Sﬁ;—;/_(B(IZcE)/ 7 @ x1 900 Il:\évlfrll72 g\\lﬁe_e)lbl?l-l;yt ;\éﬂjl;/n?e?a{f;lé\c/s;?o[;g;raa\tjim @ x4 1300
IF124B gép?e_\rilsjig;_l-iolder 6 @x1 550 1S005C I?r&tystsgeﬁsjiv()n_/fr\rrgs(gﬁéqﬂ?\% ® x1 500
IF128 ;’;}?&jejr\szg‘z vk x 1set x2| 1300 | |1s006B Ige;guz\panoAn f\ﬁl @TT,'SF})_R) ® @ x 1 500
IFB1£O étZezr:ngPflj;th(I;at:IE?%‘y” @ x1 600 1S009 ggrft;ryghéfh ((]1%55|;L/ ; sz?e:n;/ssp) ®x1 500
IF131 | Gontor DI, Mourt x1 500 | {15010 | G St 126 2 1 iomo S| ® X2 900
IF145 | Eroni Hob Gartier X1 750 | | 15054 | Gorter Dif Wi Spacer (ST X2 400
"5 | Fromt Unper piaie (Biady | 29 550 | | {5015 | by tck g /i ren 15/ %2 1100
IF218 | it G i o1 / 2hc )| © X 2 700 | | "Bk | it G (BacihED 8T 20| €2 5000
IF221 | Gricile Arm (LARGD) | ® 6 1000 | 19112 | e sung S 20| © X 2 3500
ot | s o 2 Brii] o [ | BT EER T @
ot o A o e 21T 5P
17286 | i oot | © 2 900 U RREe @
2 | i © 2 B <2
IF346 | A7=5VI=Ty91(E9I5I-BAN| @ 4 900 2x6x04mmTy Yy~
-04 | Steel Shock Bushing (for Big Shock/4pcs) 2x6x0.4mm Washer
50 | SrookEnt s o i St S R R e e e 3500
"757° | At Golar o Big Shoddeet) © % 4 400 | | 1517 | iz vl Gear (43TIST-AR Evey| )X 2600
6" | o Diophragm or B Shckihpen)| D% 4 500 | | IST18 | L e Gl b (0T A v )X 1200
IF412 | B Shafl (apoaiee) | @2 950 | | 5515 | Smmemsut iz 07| 0 X 2 900
702" | Teaced B Shosk G (i S| % 4 1800 | | 18121 | 2o S0 S ko sTa0| ¢ 1 800
GOBK | Stack s D For B Stack 2|  x 2 750 | | %567 | Acjuet Hod (axBommiapes) | & x2 900
IFS0° | otorNount (Gunmetal /v | @ x 7000 | 18151 | (27 X1 700
IFS02 | Torde Rod Set (ve) | | @ 450 PSVCHOKRURER) | Somm IREZ, x4

40




— \y

SPARE PARTS

% FOR JAPANESE MARKET ONLY.

=Y AR (F— No. & A% [ ESH AC S AR (F— No. & A% [ ESH
Part Names Quantity (Fe3k) Part Names Quantity (Fi1R)
18152 | (377 570 ) @EBO@@x1 | 80| | 1264 | Fiiou naisavce) | L *8 200
I(BngsmYpCe'r'ige&RWSER) f‘l-)><(1]22n2nmmT-£l:.‘)é‘frezw x2 1296 ((Sbg -I??alllﬁE_n()ib(fzzcl;)(] 2fE2) x12 400
BT Serow X2 1708 | Sotor Antenna (Black / apee) | © X4 500
STl e | o EEERET

4x18mm TPHZE X 70601 | 6.5mm3A—-0OE7YIx75—&8 3A
4x18mm TP F/H Screw X 4 -01 | 6.5mm European Connector Golden 3pcs 800
51598\ 50 (v az g 1200 | | 82135 | oo K O e e | @ x1
HSERSAERA S BT Ts o) | oo SR o
SXiemm TP Scraw X 82273 | SRV Ko s0a1-0oMW | 2 * 1 it anvo hom | 5000
(?3))?2255nr1nmmT-I£PSErZ\w x3 82276 ;@ETJSE\/S&Z ()Z\p)cs) @D x2 500
IS157 | it s ComaaPSYGROHGRISE | © D@ x 1 @x2 | 700 | 02638 | 57 b7 Fope x10 200
1SB004 | 2 USEA Ve 20 eon iy | % 9000 | 92653H) 2411 b Bl o 0.0 o) X 4 dimmse S 14| 900
1SB005 | o st 2Dt | 0 5800 | 026438 7 G L Bl apes) | 14 500
ISE:JZ (Mea)(k’ggH%/{(g’lJ_ISZH\ZIS/Z%ZBI;Ci/gg\s; @x2 1300 | |96441B Sxp/_gn/g; Tilge7(,1(>z1xo]o?<%2);50) 300
IST112] Tt (NEO ST a0t erizots) 9 09 X2 3500 | | 96772 1301610 1 Shim SUS (10pce)| méiead of (.20, | 450
BRGOS| Shicid Boring (ex16x3) 20cs | & 2 850 | 96773 | 51ty oo Shim (sp08) | Fu et st | 200
LA43 | D Bl nd (12p0sy | @)X 12 300 | {96775 | GXi0x0- s Srim (10pes) | 1% 10 300
ORGO4 Sicons g (4 crange) 1gcs| 8 % 10 200 | | 97001 | Gt S (ot 65107 | © X8 600
ORGOB| tone O-ing (b6 Orarel 5pis| © * 15 400 | | 97002 | B s  Fze) | 0 X 10 250
o ZEIBEEANY e | [TEB|EEHETEE [wxs
Wo141Y| Vicys Tapored Washer | @ X 10 450 | | 97038 | 25T il Endt (Lo12lapen) | B x4 300
oo S5 S o[ Al T
wo| [ S g o

Woz0a| B8MMN\=FR—L (H=48/4N)[ =, 200

6.8mm Hard Ball (H=4.8/4pcs)

—ERIN—VERFEL TWRWI—Y B D ET,
ZDBE. KRB/ —YRENBASNTNET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.

Attention ! Certaines pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

41




A7 32I8—"Y OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

IN—Y %

AFS
Description

e =
(BiiR)

IN—Y %

AFS
Description

e
(BiiR)

Part Names Part Names

I=)LRRFZY V7 (6x10x3)2 A\ | @0 & it IFW405| SPo/-EANY (91287 /2N [ Evi5vIt-B) @) &5 §ult-tyT (V7R
BRGO22| ghelq Bearing (6x10x3) 2pcs | instead of @). 1000 -128 | SP Shock Piston (o1.2+ Hole / 2pcs / for Big Shack | instead of @43). For Shock setting 600
IF111 | Y X> v 7 b (4x74mm/2 \) | @) & =i 700 IFWA05| SPV/-EANo(91367 /21 Cy 7S uIi-F) @) & 3K §vii=tty7 (7Bl o
-74 | Suspension Shaft (4x74mm/2pcs)| instead of @. -138 | SP Shock Piston (a1.3+ Hole / 2pcs / for Big Shock) | instead of @43). For Shack setting
JARILT — ezt Vrh-1rty74078 IFW405| SPAVI-EAN(148RJ 2N/ €79 vIt-R) M) &55He  §ii~ty7 (VIR
IF124B Suspension Holder instead of (192). For rear tog-i setling 50 -148 | SP Shock Piston (o1.4x8 Hole / 2pcs /for Big Shack) | instead of @3). For Shock setting 600
4x74mm ¥+ 7 M(MP777 SP2/4 \)| @3 &4 b5« 7 I7b-yavtryTey MALTYREY TS V1= MPY)
IF338 | 4x74mm Shat (MP777 SP2/4pcs) | instead of @3). Strengthened type 800 IFW469) reration Cap Set (Threaded Big Shock/MP9) 3000
IF346 | 74 NIzAMYI=TyVa(Ey 75V BN @) &5t BEBYA T 1200 IFW472| A=y kM TIh— /AN [ EL-Yavf)| (3 & 5if 1300
-04L | Light Weight Shock Bush (for Big Shocki4pes) | instead of @62 Lightweight type BL | Wheel Nut (Blue/4pcs/for Serration) | instead of (7.
IF347 | §0t-Cah(¢126 7 /2N CyF8o1-B)| @) & 53 90)i-tvT (V9B 500 IFW472| iA=Ly MLy R AN/ L=y avf) | (1)) & i 1300
-126 | Shock Piston (01,246 Hole / 2pcs / for Big Shock) | instead of @43). For Shock setting R Wheel Nut (Red/4pcs/for Serration) | instead of (7.
IF347 | §Ui-EAN (9128 R /4N EvT5vr-F)| M) & 3Ha  GVI-Ey74V7R 6.5x29mm ¥+ 7~ (ST-R/4 KA) &R
-128 | Shock Piston (1.2x8 Hole / 4pcs / for Big Shock) | instead of @43). For Shock setting 500 IS050 | '5509mm Shaft (ST-R/4pcs) | instead of @). 900
IF347 | #VI=EANV($136 R 2N [ EvTHVI-F) ERIE IV~ T( VTR 500 1S103 221 \-H A1 VTV 77 ML=1302 L /ST-RR) | BIICEERR] BE29147 3800
-135 | Shock Piston (o1.3+5 Hole / 2pcs / for Big Shock) | instead of @43). For Shack setting [/Weight Universal Swing Shaft (L=130/2pcs/ST-RR) | For Frontand Rear  Lightweight type
IF347 | §VI-EAMY (6136 R /2N [ EvI5v-B)| @) &5t §vit-ty7(v7R 8805-12I-91A1 V7 e TN=131 A STRR)| (B), (8D & Aot
-136 | Shock Piston (01,346 Hole / 2pcs / for Big Shock) | instead of @43). For Shock setting 500 IS104 L/Weight (C)Universal Swing Shaft (103/1pcs)| instead of (8),@J. 2300
IF347 | §UI=EAN (138 /2N EvT5vI-F)| @) &34 §VIt-tyT(V7R 500 IS106 | £975216-2707 M) 7L~ /514164 | (@) & 328 9oit-ev74 78| o 00
-138 | Shock Piston (01,348 Hole / 2pcs / for Big Shock) | instead of @43). For Shock setting -7514 | Big Shock Spring (M / Gray / 7.5-1.4 / L=84)| instead of {8. For Shock setting
IF347 | §UN-CRM (1467 20/ EyITuN-F)| @D &35 §VIi-tyT74V7R 500 IS106 | £y79v1=27)25 M/ 74 NTlh— | 814/ L=84) ERM IUI-tyT1VIR 1100
-145 | Shock Piston (o 4x5 Hole / 2pcs / for Big Shock) | instead of @43). For Shock setting -0814 | Big Shock Spring (M / Light Blue / 8-1.4 / L=84) | instead of @8. For Shock setting
E-9-NYTIVNAYAS )y NE)|GO),E0 M 7h3Hs1T IS106 | £y750t=27)05 M/ Fl—[816/1:84) | (@) &5ia  Fuit-ty74V)R
IFS01 | Motor Mount (Gunmetal/VE) | instead of (56), @. Auminummace | 900 -0816 | Big Shock Spring (M Biue / 8-1.6 /L=84) | instead of @8 For Shock seting| 1100
IF505 | =4 >%+¥ (11T/VE) @ &z 1100 IS106 | Ey/9ur=27Y25 M/ F)-v [9-14]1=84)| @) &M §uit—ty74v7E 1100
-11 | Pinion Gear (11T/VE) instead of @. -0914 | Big Shock Spring (M / Green / 9-1.4/ L=84) | instead of @. For Shock setting
IF505 | E=A > %+ (13T/VE) & xR 1100 1S106 | £755/-27Y 70/ Abv5 18514/ L84) | () £ 3T 1=y 4VR| 4400
-13 | Pinion Gear (13T/VE) instead of @. -8514 | Big Shock Spring (M/Orange /8.5-1.4/L=84)  instead of (89. For Shock setting
UVZIESAF—NN—¢2.5 | @ &xia IS106 | £y75vi-27Y557 /410~ 9514/ 1=84) | (8) & 53 FvIt-kyT (V7B
IFW103| Rear Stabilizer Bar $2.5 instead of (%. 450 -9514 | Big Shock Spring (M / Yellow / 9.51.4 / L=84) | instead of (8. For Shock setting 1100
121V S-Y 0 T ML=113(STRA A | (), @) & it IS106 | £y7521-27)v5(M | 548)-> 916/ 1:84) | (8) & 5cita  §vit-ky7407R
IFW160| yniversal Center Shat (L=113/ST-Ri1pc) | instead of (8), E. 2000 -916 | Big Shock Spring (V/L-Green /9-1.6 /L=84)| instead of (89. For Shock setting| 1100
4x84mm \=R 7Y Ay R(STR2EN) | G & axita 1S106 | Cy75ui=27Y7 M/ /=71 ] 10-16/ 1=84)] (8) & ZMh  §vii-ky74 V78
IFW166| 4x84mm Hard Adjust Rod (ST-Ri2pcs) | instead of @. 1300 -1016 | Big Shock Spring (M Purple / 10-1.6 /L=84) | instead of (8. For Shock setting| 100
F4 NI IA R R—=F¥ (50T/ST-R) s 1ZN=HNAA YT+ T M (128mm/2A)| BT O Y S RA%ZR
IFW167 Light Weight Spur Gear (50T/ST-R)| instead of @). 2400 IST12 | Ynjversal Swing Shaft (128mm/2pcs) | Similar quality for strandard type of front 3500
F14 R IA NZ=FT (52T/ST-R) | @) & 54t U I fE
IFW168 Light Weight Spur Gear (52T/ST-R) | instead of @). 2400 For Rear
IFW302| S Y¥a7#A7L—h 2 (A A5y JSTRR Evo) | @2) & AXifh 1500 1S119 | A=RUTYAT7HAYYThAIY2— | 70> b ZHMAIA 850
GM | SP Rear Suspension Plate 2 (GunmetallST-RR Evo) | instead of @2). -41 | (3x41mm/2 A /RR Evo) . For Front Suspension (outside)
SPRF7UVTTL—NMPTTT)| @) exita ks« 7 Hard Rear Lower Suspension Screw | za(y, 571 >
IFW304| Sp’steering Plate (MP777) | instead of @7). Strengthenedtype| 1800 (3x41mm/2pcs/RR Evo) Strengthened type
T4 NI IA R R=F7 (48T/MPTTT)| @) & 5xita 5.8mm \=RR=J Y34V (307 /4pes) EE AIETAF-I-B
IFW325 Light Weight Spur Gear (48T/MP777) | instead of @). 2400 92653 | 5 8mm Hard Ball Joint (3.0 hole/4pcs)| instead of (89. Front Stabilizer 800
FLVIFyIN7—=LLR/ Tvyaft) |66, 6DERE  @iks(7 97044 | E=A Y ¥V (15T/1.0M/¢5.0) | @9 & it
IFW332/ Ajyminum Knuckle Arm (L,RWith Bush) | instead of 66),67). Strengthened type 9500 -15 | Pinion Gear (15T/1.0M/$5.0) | instead of @®. 1100
IFW337| P 70 hI7927L-h(245Y»7 /SRR Evl | @) & 38 (b5 A7 | o 97044 | E-A V£V (17T/1.0M/¢5.0) | @0 &zt 1100
GM | SP Front Lower Suspension Plate (Gunmetal/RR Evo) | instead of @03, Strengthened type -17 | Pinion Gear (17T/1.0M/$5.0) | instead of @®.
97044 | E=A> £+ (18T/1.0M/$5.0) ERM 1200
-18 | Pinion Gear (18T/1.0M/$5.0) | instead of @.
97044 | EZAYFY(20T/1.0M/¢5.0) | @ & =it 1200
-20 | Pinion Gear (20T/1.0M/$5.0) | instead of (.

42




IN—V %

AKA 77t —

5

e 7E A

AKA ACCESSORY

IN—V %

% FOR JAPANESE MARKET ONLY.

5

e 7E A

Part Names

Description

(BiiR)

Part Names

Description

(BiiR)

ACAVE2

Part Names

Sk
Description

K FE A
(Fiik)

80823 |BigK2.0 Ev hYw KN 7Z v | - X /1200x600mm 4000
BK | Big K 2.0 Pit Mat Black (61x122cm)| Size / 1200x600mm
80823 | BigK2.0 Ew ¥k L K| #+ X /1200x600mm 4000
R Big K 2.0 Pit Mat Red (61x122cm) | Size / 1200x600mm
96161 | 2V T 1 AZEEEN NZYRBAYIA - 480
Setting Weight Weights for balance adjustment

B —r=m

VACE2
Part Names

PES
Description

S RE
(HiiR)

hF4Y—IJL YUICHI KANAI TOOLS

VACE2
Part Names

PES
Description

akadaonz] KA A VEERIYR(/1081/8 NF-E /B A) 500 AKA9B101| AKA T ¥+ Y (XL) AKAOTIAD TS0Vl on0 0
AKA TIRE MOUNTING BANDS 1:8/1:10 (8PCS) XL | AKA Short Sleeve Black Shirt (XL)| T-Shirt With AKA Logo
akaddoos| AKA TR =)Ly b L > F(17mm) 2800 AKA98101| AKA T 2+ (XXL) AKABTIAD TS0 500
17MM WHEEL NUT WRENCH XXL | AKA Short Sleeve Black Shirt (XXL)| T-Shirt With AKA Logo
AKA 51780 F(2/25/3/35/4/45mm) AKA R—ZR—JLF ¥ v 7 (BK)
AKAMO0T) AKA MULTI-TIP TIRE PUNCH 1200 | AKAS8102) AKA Baseball Cap (Black) 3800
AKA98101] AKA T >+ (L) AKACTIAD TS0V | onno | lgaon| AKA ZRVE—FH—)L(L) [ AUIFLRFvA—| o0
L AKA Short Sleeve Black Shirt (L) | T-Shirt With AKA Logo AKA Sponsor Decal Sheet (Large)| Original Sticker
AKA98101| AKA T &+ Y (M) AKAOTIAD TS0l 5000 akagaaa| AKA YLF 55 M(K) 343x610mm) 900
M | AKA Short Sleeve Black Shirt (M) | T-Shirt With AKA Logo AKA MEDIUM CINCH SACK
AKA98101| AKA T ¥ Y (SM) AKABTIAD TS0 | 500 akaggaod| AKA YILF Yy 7 L() 508x762mm) 1000
S | AKA Short Sleeve Black Shirt (SM) | T-Shirt With AKA Logo AKA LARGE CINCH SACK
% anm OTH ERS % FOR JAPANESE MARKET ONLY.

% FOR JAPANESE MARKET ONLY.

S RE A
(BiiR)

vkwoo| 2~ b—hU —~—($3.05) | 3mmRF+y TRHEY—IL 2800 YKW020( KANAITOOL fi=Jbifiq ¥ b K54 /8=(20mm) | 3mmAw 2 2 2V —)L 2900
Straight Reamer (3.05) Smooth gaps 3mm holes. BPB | KANAI TOOL Ball Point Driver (2.0mm)| Tool for 3mm Hex screw
vkwooe| 2 HL—hU —~—(¢4.05) | 4mmiRE vy T@HEY )L 2800 NENEY FOBRED BN ET,
Straight Reamer (4.05) Smooth gaps 4mm holes. There is a bit single article of a spare.
YKW003| KANAI TOOL V4 +Z K Z4 \=(6mm)| #nznt'y NOBEEDHD T, 2200 YKW020| KANAITOOL 6 &L Y F K74\~ | 3mmAv 2 ZEZXBY—Ib 2300
B KANAI TOOL Screw Driver (Flat/6Bmm) | There is a bit single article of a spare. TC | 20mm/FH>I—h) ] Tool for 3mm Hex screw
YKW003| KANAI TOOL F'v K (X1 F 2 /6mm)| 2~ 7 F8 1300 KANAI TOOL Hex Wrench Driver | znznt'y hoggsnsn£d,
B-1 | KANAI TOOL Bit (Flat/6mm) | Spare (2.0mm/Ti-Coating) There is a bit single article of a spare.
YKWO004 | KANAI TOOL ¥4+ AR 74 /8= (dmm/OV7)| #h2hEy bOBERENBD ET, 2000 YKW020 | KANAITOOL £y (6 £ /2.0mm/ 743~ k) 1300
B KANAI TOOL Screw Driver (Flat/4mm/Long) | There is a bit single article of a spare. TC-1 | KANAITOOL Bit (Hex/2.0mm/Ti-Coating)
YKWO004 | KANAITOOL £y N (R4 F2 fdmm/ OV7)| Z~7 F 1300 YKWO025| KANAITOOL 6 &L v F R74/8=(25mm)| 3mm* + v 7 ZBY—IL 1800
B-1 | KANAI TOOL Bit (Flat/4mm/Long)| Spare B KANAI TOOL Hex Wrench Driver (2.5mm)| Tool for 3mm Cap screw
YKWO05 | KANAITOOL ¥4+ AR T4 \=(3mm/ 0 7)| #hzhty hOESEENHHET, 1700 Zhzhty NOBETDHNET,
B KANAI TOOL Screw Driver (Flat/3mmiLong) | There is a bit single article of a spare. There is a bit single article of a spare.
YKWO05 | KANAITOOL £y M4 F2 /3mm/OV7)| Z~7 F 1200 YKW025| KANAI TOOL E'w (6 & /25mm)| <7 F 1000
B-1 | KANAI TOOL Bit (Flat/3mm/Long)| Spare B-1 | KANAI TOOL Bit (Hex/2.5mm)| Spare
YKW008| KANAITOOL 752K 54 /t=(No.1)f 3~4mm7T 52 EZMY =)L | 5400 YKWO025| KANAITOOL =LA ¥ h K54 /A=(25mm) | 3mm*F+ v 7EZREY—)L 2900
B KANAI TOOL Screw Driver (No.1)| Tool for 3~4mm Phillips screw BPB | KANAITOOL Ball Point Driver (2.5mm)| Tool for 3mm Cap screw
ZnZEnEy NORRTDHDET, ZnZEhEy hORRTDHDES,
There is a bit single article of a spare. There is a bit single article of a spare.
YKW006| KANAI TOOL Ev b (7Z A /No.1)| Z~7H 1200 YKW025 | KANAITOOL £y b (=)L > b /2.5mm)| 2~ 7 F 1400
B-1 | KANAI TOLL Bit (Screw Driver/No.1)| Spare BPB-1 | KANAI TOOL Bit (Ball Point/2.5mm)| Spare
YKW007| KANAI TOOL 75 Z R 54 /{—(No.2)| 2~2.6mm7Z AL ZAY—IL 9900 YKWO030| KANAI TOOL 6 &L Y F R 54 /8=(3.0mm) | 4mm= v v 7EZEY—JL 1900
B KANAI TOOL Screw Driver (No.2)| Tool for 2~2.6mm Phillips screw B KANAI TOOL Hex Wrench Driver (3.0mm)| Tool for 4mm Cap screw
ZnNZENEY NORGTDHDET, INENEY NORRTENHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKW007 | KANAI TOOL Ev b (7Z A /No.2)| Z~7H 1400 YKW030| KANAI TOOL E'w (6 f /3.0mm)| Z~7F 1100
B-1 | KANAI TOOL Bit (Screw Driver/No.2)| Spare B-1 | KANAI TOOL Bit (Hex/3.0mm)| Spare
YKWO08 TERA—=ILLYF(1/8 A X)| kA —ILF v hEY—IL 3200 YKWO030| KANAITOOL =LA ¥ h K54 /5=(3.0mm) | 4mm*+ v 7EZRBY—IL 2900
T-Wheel Wrench (1/8 Size) | Tool for Wheel nut BPB | KANAI TOOL Ball Point Driver (3.0mm)| Tool for 4mm Cap screw
ZJIXF(5.5-7.0) NNy NOERTDHDES,
YKWO11 Spanner (5.5-7.0) 1600 There is a bit single article of a spare.
2 /X7 (6.5-8.0) YKWO030/| KANAITOOL E'y b (=LA ¥ b /3.0mm)| 2~ 77 Fg
YKWO12] Spanner (6.5-8.0) 1600 | | 'BPB-1 | KANAITOOL Bit (Ball Point/3.0mm)| Spare 1400
YKWO15| KANAI TOOL 6 &L ¥ F K74 /{=(15mm)| 3mmE v k EXFEY —IL 1700 YKWO055| KANAI TOOL iy 7 AR Z4 /8= (5.5mm)| 3mm7 v kY —)L 2400
B KANAI TOOL Hex Wrench Driver (1.5mm)| Tool for 3mm Set screw BXB | KANAI TOOL Box Driver (5.5mm)| Tool for 3mm Nut
ZnEnEy NoRRTDHDES, ZnzhEy hORRTDHDES,
There is a bit single article of a spare. There is a bit single article of a spare.
YKWO015| KANAI TOOL Ev b (6 & /1.5mm)| <7 F 1100 YKWO055| KANAI TOOL £y k(iR Z /5.5mm)| Z~7 1500
B-1 | KANAI TOOL Bit (Hex/1.5mm)| Spare BXB-1 | KANAI TOOL Bit (Box/5.5mm)| Spare
YKWO15| KANAITOOL =LA ¥ b K54 /8= (15mm) | 3mmE v k€ ZFY —IL 2900 YKWO070| KANAI TOOL Ry 7 A RF4 /8= (7.0mm)| 4mm=+ v kFBY —IL 2500
BPB | KANAI TOOL Ball Point Driver (1.5mm)| Tool for 3mm Set screw BXB | KANAI TOOL Box Driver (7.0mm)| Tool for 4mm Nut
ZnZEnEy NORGTDHDET, INENEY FORRTENHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKWO070{ KANAI TOOL E'w k (iRy 7 Z /7.0mm) | 2~ 7 F 1500
BXB-1 | KANAI TOOL Bit (Box/7.0mm)| Spare

43




JACAVE
Part Names

Yy AT = 2200 72V NiMH Ny 71—

ILYKMYUw%Y ELECTRIC

AR
Description
7.2V Zy T kBN T —

e ZE A
(BiR)

K=Y %
Part Names
Gens ace LiPo 4000

RE
Description
YRy T —

% FOR JAPANESE MARKET ONLY.

Y RE A
(BiR)

JACVE4
EUR\EINES

AFS
Description

S
(BiR)

AML—=k/0yZ(50C/11.1V)

GA-B-50C-5000-
3S1P-HardCase-15

-8451B| MUSCLE POWER 2200 Ni-MH Batiery | 7.2V Ni-MH Battery GAB420T) 2"\ L — R /X & (45C/7.4V) | Li-Po Battery 4800
R246 | ¥y 217 000 T2V NMH /Y7 [ 7.2V =y S ARy 7 U= pg0 0 GA-B-45C-4000- BHAYA TNy T —
-8452B| MUSCLE POWER 3000 Ni-MH Battery | 7.2V Ni-MH Battery 251P-HardCase-8 High power type battery
GAB4301 Gens ace LiPo 5000 N=RT =547 8500

Hard case type
3EILYRNYyFY—
3-cell LiPo Battery

JACAVE4
EUR\EINES

AFS
Description

K
(BiR)

SPHA 7Ty I —Y—|RT+ DIV NERREGICER JBZL v F(5.5/7.0/8.0/10mm)

36219 | 5p Knife Edge Reamer Tool for making holes on bodies. 1800 80165 | Gross Wrench (5.5/7.0/8.0/10mm) 900
36219p| SPFAILYIU—N= TS| R71 OVIY MARAGICER| 5000 36228 | XYTFYARIVR O=547(7799)| §u1-25V K BEEAR-I KT 2y MiZ 1600
SP Knife Edge Reamer Plus | (&ff&) i BK | Maintenance Stand Type Low (Black)| Shock Stand, with screw and magnet

Tool for making holes on bodies. 36228 | XY7FYARIVR =547 (Ly K| SUi-asoRBaERR-LETIRME | 0
(with Measurement Steps) R | Maintenance Stand Type Low (Red)| Shock Stand, with screw and magnet
36261 | FEATILA RUPRT 4799 A= RUARF 1 NS =2 500
KRF Stainless PC-Body Scissors Straight| Scissors for PC-body.
36262 | REATYLARYART (15—~ 71=7 | KU AMT 1 BIAY S 500
KRF Stainless PC-Body Scissors Curve| Scissors for PC-body.

Ry 99X I\vY BOX-BAG * FOR JAPANESE MARKET ONLY.

44

ACAVEA S e 7E il IN—V % AR b, ki
Part Names Description (Fe3k) Part Names Description (Fe3k)
Ew kw2 X DX TEAICRE KYOSHO F+ U7 /Xy 7 L | -+ X/ 350x550x540mm
80460 | pit Box DX Good for storing tools 16000 87615B| KyOSHO Carrying Bag L | Size / 350x550x540mm 8500
- X /542x300x397mm g761s | K10SHO FrUVTr—2(7797)| $+ X 1 320x560x220mm 4200
Size / 542x300x397mm KYOSHO Carrying Case (Black) | Size / 320x560x220mm
EvhRy o X T B I BE KYOSHO *+v > 77 =Z(L v R) | - X / 320x560x220mm
80461 | pjt Box Good for storing tools 6800 87619 | KkyOSHO Carrying Case (Red)| Size / 320x560x220mm 4200
1 X 1 420x240x330mm 87823 KYOSHO Z7OMR/\w & | 4 X /340x240x160mm 3000
Size / 420x240x330mm KYOSHO PROPO Bag Size / 340x240x160mm
V—I)Liy U X - X / 330x230x65mm
80462 Tool Box Size / 330x230x65mm 1800
IX—YRy T XL 1 X [ 410x264x43mm
80463 Parts Box L Size / 410x264x43mm 1800
IK—=YIRy T ZAM 1 X /232x122x32mm
80464 Parts Box M Size / 232x122x32mm 550
JIX—=YIRy J X S 1 X /120x83x25mm
80465 Parts Box S Size / 120x83x25mm 150
JX—YRw U XSS 0 X /189x36x26mm 3 A
80466 Parts Box SS Size / 89x36x26mm 3pcs 400



7573 l/ ® z-’r}l/ CHEMIC L ® OIL % FOR JAPANESE MARKET O

IACNE 4 AR Y 7E fiff ACZE AR e 7E fiff
Part Names Description (Fe3k) Part Names Description (Fe3k)

IV R PIER) 7 v REER®RS U X HG Y3+ hJUR JaA v R YR
96162 Ring Gear Grease (3g) Fluorine special grease. 400 96508 | 4G Joint Grease Grease for joint part. 800
¥V oERZ RS SE/ -V OTHDICHER ERENLS
Reduces wearing of gear Use inio metal joint parts. Reduces the wear
Oy 7% K~ (FEE /M0cc) | EXDEHPEIEA SPRFZUYTUFxy R RFZUVTRAACI
96178B| | octite (Medium Strength/10cc)| Stops loosing screw 1200 96625 Special Bearing Liquid Bearing Oil 1000
XIDEHEDICHNZHFKIE NT ) Y TERO MR HIE
Protects from loosing screw Retrieves potentiality of Bearing.
~
>/ U -1 ‘/71"1' }l/ SILICONE OIL % FOR JAPANESE MARKET ONLY.
ACNE N ACE4 N ACE4 AR [kEfd
Part Names Description | (Fitk) Part Names Description | (Fitk) Part Names Description | (1)
SIL | ¥ a> 7 JL#100 (40cc) SIL | U 37 )L#900 (40cc) SIL | ¥U V7 )L#200000 (40cc)
0100] Silicone Qil #100 (40cc) 0900| Silicone Qil #900 (40cc) 200000| Silicone Oil #200000 (40cc)
SIL | ¥ J> 7 )L#150 (40cc) SIL | YU VA )L#1000 (40cc) SIL | ¥V 2V71)L#300000 (40cc)
0150| Silicone Qil #150 (40cc) £600 1000/ Silicone Oil #1000 (40cc) 300000| Silicone Oil #300000 (40cc)| | =7 F £1300
SIL | > J> 7 JL#200 (40cc) SIL | ¥V J>7)L#1200 (40cc) SIL | ¥ VA4 )L#500000 (40cc) | | for diffs.
0200/ Silicone Qil #200 (40cc) 1200| Silicone Oil #1200 (40cc) 500000| Silicone Qil #500000 (40cc)
SIL | > a> 7 JL#250 (40cc) SIL | &Y aVA A JL#1300 (40cc) SIL | ¥ 271 JL#1000000 (20cc)
0250/ Silicone Qil #250 (40cc) 1300| Silicone Oil #1300 (40cc) 1000000| Silicone Qil #1000000 (20cc)
SIL | >V > 7-1)L#300 (80cc) SIL | ¥V 3v7 4 )L#2000 (40cc)
0300-8| Silicone Oil #300 (80cc) 2000| Silicone QOil #2000 (40cc)
SIL | &) > 7 )L#350 (80cc) SIL | ¥ 3> 7 )L#3000 (40cc) £600
0350-8| Silicone Oil #350 (80cc) 3000| Silicone Oil #3000 (40cc)
SIL | Y a> 7 JL#400 (80cc) SIL | ¥) 3>7 - JL#4000 (40cc)
0400-8| Silicone Oil #400 (80cc) 4000 | Silicone Qil #4000 (40cc)
SIL | > avAL#450 (80cc) SIL | &Y aVA A JL#5000 (40cc)
0450-8| Silicone Oil #450 (80cc) 5 ) —H 5000| Silicone Oil #5000 (40cc)
SIL | 2 a>A)L#500 (80cc) | | for shocks. SIL | &Y aVA A JL#6000 (40cc)
0500-8| Silicone Oil #500 (80cc) 6000| Silicone Oil #6000 (40cc) F7H
SIL | Yy 7 )L#550 (80cc) SIL | ¥) 327 JL#7000 (40cc) | | for diffs.
0550-8| Silicone Oil #550 (80cc) £1100 7000 Silicone Oil #7000 (40cc)
SIL | Y 3> )L#600 (80cc) SIL | &Y 27 )L#10000 (40cc)
0600-8| Silicone Oil #600 (80cc) 10000| Silicone Qil #10000 (40cc)
SIL | ¥V a7 )L#650 (80cc) SIL | ¥ v )L#15000 (40cc) 800
0650-8| Silicone Oil #650 (80cc) 15000| Silicone Qil #15000 (40cc)
SIL | 2> )L#700 (80cc) SIL | ¥ 3> )L#20000 (40cc)
0700-8| Silicone Oil #700 (80cc) 20000| Silicone QOil #20000 (40cc)
SIL | Yy 71 )L#750 (80cc) SIL | &Y 2v7)L#30000 (40cc)
0750-8| Silicone Oil #750 (80cc) 30000| Silicone Oil #30000 (40cc)
SIL | ¥ a>A-)L#800 (80cc) SIL | &Y a7 )L#40000 (40cc)
0800-8| Silicone Oil #800 (80cc) 40000| Silicone Oil #40000 (40cc) £600
SIL | &Y > )L#850 (80cc) SIL | ¥V Y74 )L#50000 (40cc)
0850-8| Silicone Qil #850 (80cc) 50000| Silicone Qil #50000 (40cc)
SIL | ¥ V74 )L#60000 (40cc)
60000| Silicone Qil #60000 (40cc)
SIL | Y av# 1 JL#100000 (40cc)
100000| Silicone Oil #100000 (40cc)

45



EXFybh - UDT .09y v— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

mE ma AB |hE mE e AB |hE ma AB |k
No Parts Names Quantity| (ft#k) Parts Names Quantity| (k) g Parts Names Quantity| (%K)
Cring. Frnges Mot (e s
111 | S Araoit/iopeg 1opes| 200 [1aseEN | | 95 | 200 | [1-sasnnar | g E S ertope) [109es| 400
(o8 g HUSSAS L) o oo | 8955 [ 400 | | 1:800010T| gt D ey 10pcs] 400
16015 | £ Piro(er 5/10p00) 10pcs{ 150 | | ISNA| 1 s e o (aoceiny| 8PS | 400 | 150012 | i g oae)10Pos| 400
116020 | £ i o e opesy 10pes| 150 E Koo fraoged syt SOB01ST | g e raranae) | 8PS | 400
146025 | £ i o 2r10pe) topes| 150 | (1ol L s pos [ 300 | | (3.5 2R
116030 | £ pirc 5 0r10ps) 10pcs| 150 | (VOB s Pty (oot | 4905 | 300 | [1-812008H | B arromes " [100es| 250
16040 | £ e oopes) topes| 150| | (mmmmmm 570 b 100 B ioear ot " [109°5| 300
16050 | £ i i oreey topcs| 150 | | 1502604 | gt S L EREEOM IS 10pos| 200 | [restzmen| o veriapes 10PSS| 400
16080 | £ hi e or1opes) 10pcs| 150 | | 1-502608 | S EERMEIIIIN  [roves| 200 | [rstsaosH| g S e [100es| 300
1070 | £ hireles o) epos | 150| | -s0ae0s | g S RREIIIIN  [romes| 200 | [rstaanen| g S e " [100es| 300
1100 | £ Ao 10 ooes) epos | 150| | -suasta | g SR IRAIION  [roes| 200| - [rstaommn| g SR arromes " [100es| 300
B & 1903006 | il Soramibeartones) | [100Es] 200 | 1staoton] B v topes; | 109os{ 300
1-N2016 ,\Tut/(,vﬁz(x%ﬂoigf A 10pcs| 200 | | 1-503008 éf;écfeia(xg’,ﬁ%glg” 10pcs| 200 | [1-813012H gﬁui;]t;rmﬁei),mié%xg) 10pcs| 300
182820 | e oy |10pos{ 200| | rsoaoro | g EERAEIION  iopes| 200 | 1ot pr e sy | 10pos 300
1-N3024 ,{ut’(,\:s()'(\g%foig? A) 10pcs| 200| | 1-503012 éf%éi%%f?ﬂﬁélgw 10pcs| 200 | [1-813018H g@iﬁéﬁ?ﬁﬁ@%ﬁﬁéﬁg) 10pcs| 300
1-N4032 ,:u‘t"(,\:‘%g%géggk) 10pcs| 200 | | 1-506016 éf;\;cfe%;@(xf;,lgglgm 10pes| 200 | [1-513022H gﬁ;%ﬁ%fﬁfﬁm’;xg;g\) 8pcs | 300
B A 1-S0018 | it Sovamiberatopey | [1000s] 200 | | 1st0asH] B e e | 5Pos [ 300
NSO b oy | 5005 | 400 | | -50025 | T g EREIRENIIN  L1opes| 200 | - [rstanssH| g G S ey spos | 300
B o " 80000 | g oores, . [10ves| 200 | [r-stasasn| g R e " [10pes| 300
830N | o om ooy | 5p0s [ 200 [ 1-s0a006 | il g RENETIIN  Lropes| 200 || rstaoton] B repery | 10pos{ 300
FNBOBON | S o apoey " | Spos [ 200 [ r-soaoo | it SR IR Jrones| 200 | rstaotan] B e | 8PS [ 300
FNBOIN | s Koo (apoey | 8bes | 200 | [ 1-sodors | it S EERENIST IS Jropos| 200 | {1-sta0teh| b or o ibimenranaranns) | 505 | 300
FNIOSSN | s £y oo (aoey | 8pes | 200 | | 150020 | it S ERENEN 1IN ropos| 200 | {1-5ta0teH | or o mibimMeanaranen) | 5055 | 300
O R onna (D o g dorom 0K B e aeppeey | 90 | 300
I e minanrmertips | 5005 | 500 | | rs0281e | 10 e sy |10p0s{ 200 | [1-stacean| § 7 S X OMZE 729 pos | aoo
S b et B | 5005 | 300 [rsmoare | 2t ey [10pcs{200| | (mmmm 772 2o
TSRS o s oSy | 5205 | 300 | [t | 0 e o [100es| 200 | (1| 3t e ey | spcs | 500
HOHOAS o s ommnshrinay | 5905 | 300 | [t | 0 g [100cs| 200 | (1| 42D e | 905 | 500
A e SISOITP | 12 5 SoowMantoriopes) | |10p05| 200 | [vstamr| Bt Al | 8905 | 500
ST | s Eionged roms " [100es| 200 | [rstamare | 15 SR ERINEAST O Lropes| 200| (1t 4 omes | %00 | 590
NAOASE | oy Fromget (1omcs " [100es| 200 | [rsmore | 125 SR SRRSO Lromes| 200 | 1| g o | s | 590
8 | o lonanen| 8955 | 900 | | 1S015Te | TE g et s ooy [10pos| 200 | [vstanmsir| B ey | 800 | 500
R e (eaoapas)| 8P [ 300 | [rsmmore| Tl EIIER o [1omos| 200 | |1tz B iy 4Pos | 500
A R fraoged nut ST e acane) 57 | 700
BRI L ot 4P | 500 ST B e es e 4905 | 800
HUOSEAR k) g (omiomepe| 495 | 500

46




EX<Fyh U2 -Tyvv—(2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

RE B M [XEf RE ‘ £ K [KEf RE ‘ B AH K
No. Parts Names Quantity| (k) No. Parts Names Quantity| (k) No. Parts Names Quantity| (ftk)
FryvTER Dmmm PIANYIZIER Dmmmm f@t/*iif\‘yﬁlt“l
Cap Screw Flat Head Hex Screw Titanium Flat Head Hex Screw
5208 | G Sromz bty | 8| 200| [ venopes| 109s] 200 | st ot | 95 | 500
210 | G Sromzoctopen | 08| 200| [ e  evenopen| 09| 200 | st o | 95 | 500
1522012 Gt S izt | o8| 200| - [vsomos| e anones)[105es{ 300 | st G ator | 5PS | 500
52618 | Gt Smmiipoingpes | 08| 200| - [vsomon| 0 anones)[105es| 00| | ssworant| e ator | 8PS | 500
52008 | G Scromineiapen | 8| 200 [ anopes) 100 200 | st e o) s | 500
5208 | Gt Srominalspen | 8| 200 [rsmmon] £t oo 10005 200 | st e )| 69cs | 650
2010 | S S arospaey | e8| 200 | [msmmra| B aeisopes | 10Pes{ 300 | 1wt et | 595 | 650
2012 | G S ooy | 08| 200| 1o S e aeishopes | 10Pes{ 300 | | 1u01sHT| G st | 5PS | 750
52015 | G Sromiiatney | 8| 200| [ F e nonsopen 1005 200 | |31 )| 30cs | 700
1-523018 (—'faz Sjc?;vtv(i/lg\ffé;p?c/s‘r;)\) 5pes | 200 1-533018H ga?:e;(gcsr:v]vﬁ-)ié;l\j&é/q]Ogé)) 10pcs| 300 m 'z_tjn:: Zatg:eiysg-t{a;;ping Screw
5200 | Gt Somncoipy | 8| 200 || e eanopes) 1008 400 | s £ e 109 400
2022 | St S ey | 08| 200 | [vsoson| £ TS e nmacionopes | 10PeS| 400 | [ vssmemT g o [10Ps| 400
52025 | G Sromioniey | 8| 200| s ez 1005 400 | st £ st | s | 400
52000 | G Sromio0py | 08| 200| S| £t e 1095 400 | s £ s | 95 | 800
520035 | Gt Srominaspes | 8| 200| S| aiaas) | s 400 | st o | 905 | 800
52010 o & nanbspiey | e8| 200 [msssoan | B ezt | 5765 [ 400 o g e | eS| 800
O 2 e G S FSUIZSH| it oad Scomesioczafpes) | 0| 400 | | (D 200
1-523006F g;éi:vi%ig%;:g:c;gé/cg\) 5pes | 400 m I?IL: I-/)i-,e\;dKQSZIZI':;\)ing Screw 1-542008 z{_o?nlﬁ;s(é’r\gvzv)((laélg/iko)pcs) 10pcs| 200
S0 | G enabangeaen | 5PC2 | 400 | 1T |28 evtopes [10pes| 200 | | ez | s C S o) [10Pes| 200
SRA00E | o S remamgeatpen | P | 400 | |semete |10 D aopes)[10pes| 200 | vsazors | o S8 LR opes)[10pes| 200
HS0F| G o0 angedispeny | % | 400 | SR | 10 s viznipes) [ 10Pes| 200 | saz6es | o8 sy [10Pes| 200
Dﬂl\mmmm ::lea? ::a(d Screw 1-533006TP -IT—Eglaat Eexalt(il\gi)r(eesvcgl\sl);;()il10pcs) 10pcs| 200 1-842630 ;—o?n%éé’r\gvzv(?llxsgi?lgﬁ))pcs) 10pcs| 200
59206 | 1o SerowMBH0pos) |100e8 200 | [rsamonte| Loy 109°5] 200 | | 154008 | Ao SOl sy |109°5] 200
592608 | 1 oad Serowioxiopes) |100e8 200 | [rsamore| o o hopee) 10008 200 | | 549012 | Ao Seantznopes) |10 200
1-832612 I?I: :;icfl\gfrf;gl\%;gé)/wpcs) 10pcs| 200 1-833012TP 1—2:; E;e;a(cgl\gi);\]/v%l\élég1)2\/)10pcs) 10pcs| 200 m :t_o/:rfi :|et;d/ Sat;llf:jépping Screw
S9008 | i e Soremianopos|10965] 200 | [T |26 2 e[ 105es| 200|108 1k S ingintpes) [10P5] 200
5908 | 1o SerowMops 10008 200 | [rsamare| o ey 1095|200 | s 5t oapos) |1095] 200
00 | 1o Serowtia0nopes) |100e8 200 | [rsaste| 5 7 T oy [100cs] 200 | | rssmonte 5L opes) |109c5] 200
9012 | i o SoremMaminopes) |10905] 200 | [ |38 2 e[ 105es| 200 | | 1540121 5 o Sromivini2nOpes) [199°5] 200
901 | it o Sorew(Mamtaliopes) |10065] 200 | [v50asTe| 16 2l p IR e 1056|200 | | 154015TP| 17 R Scromibinc1snopes) |10Ps] 200
1-833016 gj :;Z\d(’\ggr);lv?l{/llsgfé)MOpcs) 10pcs| 200 Dmmmm itjn;/ljr? :attvl/jl(ead Screw
59030 | 1 e Serewtvinaononesy 10005 200 | e o) 1095 400
SHO08 | i ioad ScrowMraopos |100e8 200 | 13T et e 109cs] 400
9012 | i ond Serew(anthopes) |10965] 200 | | vsaoorr| A TR o 105 400
1-834015 ga? :;?é’\ggrgv%/l]ﬁé)/mpcs) 10pcs| 200 1-534006T ::HE;(S’\c/lr;l;?it(:r?if’m\//l\/{iggpcs) 8pcs | 600
U018 | i oad SerowMianones) 1008 200 | [T e )| 69cs | 600
59020 | 1 e Seromtixzonopes) 1008 200 | ot e O )| S9cs | 600
1-534020T ;ﬁ?Hl:jgz\:/rljvvx(%gn(i?m?nﬁix/zﬁit\p)cs) 4pcs | 600

47




EXFyh-UYT Ty +— (3) Screw, Nut, Ring, Washer (3)

% FOR JAPANESE MARKET ONLY.

mE mE AH KEf mE | e AH hE( m# AH hE
No. Parts Names Quantity| (ft#k) No. Parts Names Quantity| (%K) g Parts Names Quantity| (%K)
) Ste‘tystzrzwZ @ V?Ia/sk;f - @ S/hﬁ'n
59003 5 S romatpen|10005| 200 | oo |Gy [10pes] 200 | seoas | e 0 0. 10pce) 1095 450
5008 | 5 S rmMnatpon|10065| 200 | | eorts| ot o) [10pes] 200 || seset | 010 0 10pcs) 109 450
559005 | oo rearopesy |100es| 200 | 1aomms | o e |1opes| 200 | | sesaz | Giet e e |109°5] 450
59008 | &S rewieriopesy. |100es| 200 10 | oo ) |1opes| 200 | | sesaa | San 0 st opes | 109°5] 450
55008 &S rewiniopesy. |100es| 300 | [ 1aomeio | g npaa) |10pes| 400 | | sBo44 | gl 0t ape | 09CS] 450
5010 | 5 ScromMantontpon |05 200 | |uamionn| ior b EE O [10pes] 400 | | 96845 | i S S 10.20.510p0)| 109 450
5012 | 5 S romMtzitpon |10965 200 | | 1wAnOts| ot Chopee) [10pes] 400 | | 98846 | oy eSS0 10 apes | 402 | 450
01 | o Sorenpraispes | 9005|200 | [ 1aorion| oot e 0 aome - |1opes| 200 | | seear |40 Ol zpapen | s | 200
Yy NEX(M3x18/5A) 7w ¥+ —(Mbx12x0.8/10A) 5x12x0.15mm=> LA(10A)
1-853018 Set Screw(M3x18/5pcs) 5pcs | 200 1-W501208 Washer(M5x12x0.8/10pcs) 10pcs| 200 96648 5x12x0.15mm Shim(10pcs) 10pcs| 350
52020 | 5 S rmgospen | e8| 250 | [eones| ot A sme | s 200 | | se7rz |4 S [10pes] 450
552025 | 5 S romnaapen | e8| 200 | [ewonio| ot openy | s 200 | serra |G ey | 92 200
54004 | & crenixanoney  100es| 20| | O Sorng Washer 96774 | ot coom Shimspoy) | 5005 | 00
Yy NEZX(M4x8/10A) 7y Yv—(M3x6x1.5) 27U ¥ (10A) 4x10x0.15mm2 LA(10A)
1-854008 Set Screw(M4x8/10pcs) 10pcs| 200 1-W3006158 Washer(Spring/M3x6x1.5/10pcs) 10pcs| 200 96775 4x10x0.15mm Shim(10pcs) 10pcs| 300

48




49



*FRRMIEIE2019F9B 1 HREDHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBANPIN=") AT a2 IN—=) DEATE

KENSDBAFERZBERERNICRERSETWEEERT
O REIHUED BLUTUESIBATHEART /=Y P AT V=Y ZEA
U TTEBDICETENTEERY,
O —VERIETEEBAL WM BETHFRVWEGR. RBEAYZA
VIay T THBATIIENTEET,
OREMmD CHEBAICIEL TRERAR () & ERICEEFHRIBHETT,
XBFZHWHEICE D REFERPRED ETOTTREOEXEAEEICTIERECLIWL,
XBBIFEARIE  RPAREZCIEIRBEEEEEXLOBRICED, Bn3BascEn
FITDTHENUHTTELEEN,

1.FTRBETHERDHLLTIES L,

FIIRF.BELDBEN. COBREBBEVRO W EWRIEICTEIELLE W, SHFED/S—YDIEEN
HNILENBATEE I, ZDORITHEI/BURSREE 2B L IR B EBANRL—XICBRDET,

7

BIETSHEBONN =YD eF xRN BETH RBOTAY 4 VI —VERE ZHEINIEZFDHE TEXTEEXT,
TAYSAVIR—YVEEBIE. CHLED/IN—YDRBVPHESZEEREICTEXLLLESVW. EEERBEREZREIIA VLW EITNh
B CTI . BPERDODCEHEN BEICBEITUED,

M—ERER > TWERWBEHSEVWET,

A: BURFRAE TRER B: BETRERN—Y%Z C: 2EXH5#3~4HT
N=YVDRELHEZ EXLREZXILS, BEFROZHED. BIEIC
#2935, BEIFTLET,
: A0
%ﬁ&{%gyﬁf o7 /\E'—“/IEEE
RS ZD
A7V H—H
BHENTY,
\. J

2.8EICTTIIBWERIE RosETcREISEERSTHBATEEY,

BIEICTHRBRWSRIE RER—LAR—IDSERUIAKLIEE L,

4 N\
19—y P TREICBLAD
http://rc.kyosho.com E
{25 —%y hTHREALABDIEEIFEE (BT L YUY MI—R,
KBTIV D SEBRV W FETDTTRIAES L,
\. J

REHA S
T243-0021 #F/REAHRAE3050 BATYX*AV57—TF

OHRHVA BRI —ERELT
BEEE 046-229-4115 SHER : B~28 (REEER) 13:00~18:00



The service mentioned below is available only for Japanese market.

IV, R LTARALRDERWS TS E

ZhoDHa L Z I HARERICIRS a4
M TRED, BEUTHTLEFL WD AHBVWARESIWVWE LS, CBAWCZWE
RFEIEE2IE. RE1——HAEABBEWVWEELZS L,
RE1—Y—MHEREANBBWVWESEDRIE. FEFWZL<H. TEOHEHWE AR
[CHEBRIEZ CELADD R, 77V I AXEIEIEETEED <f2E L\,

RENOEEWSEE — 'R —H—HE,

RBICEFEVWEGE ORI, TREI—T—HEREICTEE LS,
BEWEETOREIE. SFTICERYPEL/ BRGREZ CARDS A, B/ BRGREOR—IE, TEES, BnES
(F—No)ZFWB R E, BENKEFKWICEMSELLE W,

zszcosmnatir: 040-229-41 15 =scosmuatipi~am@sn%R)13:00~1800,

BETosMVEEE : T243-0021 #/I|IE FEAH MA3050 EARTFIARAA VT T—TF
REKASE I——HR=EE

-------------------------------------------------------------------------------------------- BEUR U oo

HRWS AR

FEWEG ARG FAXEZIEEETEEDLLIETWBE L. R TREIDSAEEBI T TCEEET,
HXDFZHIE BEVWEEAKOIE—ZRE LTSI,

[ & No.34256 EEEE #4242 )L—4%— VE 2.0 readyset )
&% BPEFE [TBA
N ®= = — ) #A\ # A H
>MEFA A—=h—% [5LRES - ET—4—
Z0Om SRR 15
TUHF
=2 B .
7R #38
8
ZHED =
L ( ) FAX ( )
FHOBBIL | o
sk | B ( ) FAX ( )
| B~ 2R (EE%ERC)13:00~ 1800 CBEEHE R HATS : @ | ZNo.cmeAm )
( — N\
BEWEE AR o/ SR HEoc— VSRR ES (F—No) EAVSHE, BENEERNICTTALLEE N,
\_ J

KRERARHE TR, BEROBEABROREICHEANTED T, BERLDO, EXRUBHVAEEZRBU THD A EEROBABRICOEEL TR (1)~B)DBEAZRE|UT CE=EICRRH
UeDRATRI B LSBT EEBHDEEA. (1)BEROFFOREEZRITHE, QERICEDERTHERERIILEG. Q)T —EXDRHEDIHLBHDOETLICHTT 255,



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LNR—Y
www.kyosho.com

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

FCC CAUTION
*Par la présente, KYOSHO CORPORATION déclare que cet Changes or modifications not
équipement est conforme aux exigences essentielles et aux autres expressly by the party responsible
dispositions de la directive 1999/5/CE qui lui sont applicables. for compliance void the user’s

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm Authority to operate the equipment.

*Por medio de la presente KYOSHO declara que este producto cumple con los

requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. N

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente =3 v
direccion de Internet: www.kyosho.com/eng/support/doc/index.html Rﬁﬁﬂﬂ*i

T243-0021 #F)IBEARTMEI050 ERT7 I ANAA Y5 T—TF

[ —n—EROREBREERLT @ 1 — ¥ —1EHK=E@EEE 046-229-4115
R2IR/ICELLBEL S5, | BEWAEE  BBE~2RHRE%Z<)13 1 00~18 : 00

33231900-1  PRINTED IN CHINA



	P001 PS KR VE 2_0 KT-231P+ MM_out
	P002 PS KR VE 2_0 KT-231P+ MM_out
	P003 PS KR VE 2_0 KT-231P+ MM_out
	P004 PS KR VE 2_0 KT-231P+ MM_out
	P005 PS KR VE 2_0 KT-231P+ MM_out
	P006 PS KR VE 2_0 KT-231P+ MM_out
	P007 PS KR VE 2_0 KT-231P+ MM_out
	P008 PS KR VE 2_0 KT-231P+ MM_out
	P009 PS KR VE 2_0 KT-231P+ MM_out
	P010 PS KR VE 2_0 KT-231P+ MM_out
	P011 PS KR VE 2_0 KT-231P+ MM_out
	P012 PS KR VE 2_0 KT-231P+ MM_out
	P013 PS KR VE 2_0 KT-231P+ MM_out
	P014 PS KR VE 2_0 KT-231P+ MM_out
	P015 PS KR VE 2_0 KT-231P+ MM_out
	P016 PS KR VE 2_0 KT-231P+ MM_out
	P017 PS KR VE 2_0 KT-231P+ MM_out
	P018 PS KR VE 2_0 KT-231P+ MM_out
	P019 PS KR VE 2_0 KT-231P+ MM_out
	P020 PS KR VE 2_0 KT-231P+ MM_out
	P021 PS KR VE 2_0 KT-231P+ MM_out
	P022 PS KR VE 2_0 KT-231P+ MM_out
	P023 PS KR VE 2_0 KT-231P+ MM_out
	P024 PS KR VE 2_0 KT-231P+ MM_out
	P025 PS KR VE 2_0 KT-231P+ MM_out
	P026 PS KR VE 2_0 KT-231P+ MM_out
	P027 PS KR VE 2_0 KT-231P+ MM_out
	P028 PS KR VE 2_0 KT-231P+ MM_out
	P029 PS KR VE 2_0 KT-231P+ MM_out
	P030 PS KR VE 2_0 KT-231P+ MM_out
	P031 PS KR VE 2_0 KT-231P+ MM_out
	P032 PS KR VE 2_0 KT-231P+ MM_out
	P033 PS KR VE 2_0 KT-231P+ MM EX_out
	P034 PS KR VE 2_0 KT-231P+ MM EX_out
	P035 PS KR VE 2_0 KT-231P+ MM EX_out
	P036 PS KR VE 2_0 KT-231P+ MM EX_out
	P037 PS KR VE 2_0 KT-231P+ MM EX_out
	P038 PS KR VE 2_0 KT-231P+ MM EX_out
	P039 PS KR VE 2_0 KT-231P+ MM EX_out
	P040 PS KR VE 2_0 KT-231P+ MM SP_out
	P041 PS KR VE 2_0 KT-231P+ MM SP_out
	P042 PS KR VE 2_0 KT-231P+ MM OP_out
	P043 PS KR VE 2_0 KT-231P+ MM OPTIONAL_out
	P044 PS KR VE 2_0 KT-231P+ MM OPTIONAL_out
	P045 PS KR VE 2_0 KT-231P+ MM OPTIONAL_out
	P046 PS KR VE 2_0 KT-231P+ MM S,N,R,W_out
	P047 PS KR VE 2_0 KT-231P+ MM S,N,R,W_out
	P048 PS KR VE 2_0 KT-231P+ MM S,N,R,W_out
	P049 MEMO_out
	P050 kounyuu_out
	P051 FAX_out
	P052 PS KR VE 2_0 KT-231P+ MM_out

